sl
e
®
Q
i o
et
®
Q
i -
S

3455 |dylwyld Drive North

Saskatoon, Saskatchewan, Canada

Phone: (306) 934-0611 Fax: (306) 934-6020

Toll Free: (877) 934-0649 (Canada & USA)

website: www.wheatheart.com email: sales@wheatheart.ca

PARTS MANUAL

Printed in Canada

Post Hole Auger

Post Pounder

Pilot Auger

Miscellaneous Parts

Revised Mar/13 R1






POST HOLE AUGER

REGULAR POST HOLE AUGER

COMPACT POST HOLE AUGER

Al



REGULAR POST HOLE AUGER

A2



REGULAR POST HOLE AUGER

PART

ITEM P,ﬁg_T DESCRIPTION QTY
1 0500701 | BUCKET BRACKET T
2 0500740 | QUICK ATTACH CHAIN CLAMP 1
3 0500715 | CHAIN GUARD W/HOLES 1
4 0500005 | POST HOLE AUGER GUARD, 1

1PC PIECE
0500702 | KNUCKLE BRACKET 1
0500711 | 10 TOOTH SPROCKET
0500712 | #80 CHAIN, 39 LINKS W/CON- 1
NECTOR
8 1011005 | HYD MOTOR - 10.0 CU.IN., 10 1
ORB PORTS
9900204 | FTG, STL, 10°'MORB X 1/2’NPSM | *
9 9900535 | BOLT, 3/4” X 2-1/2" UNC GR5 PLD | 4
10 | 9900695 | NUT NYLOCK 3/4” UNC GR5 PLT | 4
11 | 9900530 | BOLT,3/8" X 0.75' UNCGR5PLD | 4
12 | 9900528 | WASHER LOCK 3/8" PLD 4
13 | 9900797 | BOLT,5/16"x 3/4" UNCGR5PLD | 4
14 | 9900529 | WASHER FLAT 5/16" PLD 4
15 | 0500741 | 3/8" LOAD BINDER 2
16 | 0500703 | HEAD PLATE 1
17 | 0500707 | SPINDLE WITH SPROCKET 1
18 | 0500708 | MOTOR MOUNT BRACKET 1
19 | 9900531 | BOLT, HEX, 3/8" X 1-1/4", UNC, 4
GRS, ZP
20 | 0601007 | NUT NYLOCK 3/8' UNC GR5 PLT | 4
21 | 9900536 | BOLT,1/2’X 1-1/2" UNCGR5PLD | 2
22 | 9900678 | NUT JAM 1/2 UNC GR5 BLK 2
23 | 0601008 | WASHER FLAT 3/8" PLD 8
24 | 9900677 | BOLT, 9/16” X 1" UNF GR5 PLD 3
25 | 9900507 | WASHER LOCK 9/16" PLD 3
26 | 0500704 | NUT, CASTELLATED 1-14" UNS 1
27 | 0500706 | HUB, HA614, BRGS, CAP, SEAL, 1
WSHR, COTTERPIN
0500706 | HUB W/BRG, DUST CAP *
0500705 | SPINDLE WASHER *
9900044 | COTTER KEY, 3/16" X 1-1/4" *
" 0500726 | OUTER BEARING NTN-4T- *
e LMN48548
g 0500727 | OUTER RACE NTN-4T-LM48510 *
g 0500728 | INNER BEARING NTN-4T- *
T LM603049
0500729 | INNER RACE NTN-LM603011 *
0500730 | INNER SEAL NTN-20148 *
0500731 | DUST CAP *

ITEM NO DESCRIPTION QTY
28 9900647 | BOLT, 1/2" X 4" UNC GR5 PLD
29 9900538 | NUT NYLOCK 1/2" UNC GRS PLT
30 0504708 | BIT, 4" PHA W/COUPLER BOLT *
(COMPLETE)
0504722 | BIT, 4" (BIT HEAD NOT *
INCLUDED)
31 0506708 | BIT, 6" PHA W/COUPLER BOLT *
(COMPLETE)
0503722 | BIT, 6" (BIT HEAD NOT *
INCLUDED)
32 0502708 | BIT, 9" PHA W/COUPLER BOLT *
(COMPLETE)
0502722 | BIT, 9" (BIT HEAD NOT *
INCLUDED)
33 0501708 | BIT, 12" PHA W/COUPLER BOLT *
(COMPLETE)
0501722 | BIT, 12" (BIT HEAD NOT *
INCLUDED)
34 0505708 | BIT, 15" PHA W/COUPLER BOLT *
(COMPLETE)
0505722 | BIT, 15" (BIT HEAD NOT *
INCLUDED)
35 0601007 | NUT NYLOCK 3/8” UNC GRS PLT 1
36 9900664 | BOLT, 3/8” X 2" UNC GR5 PLD
37 0504752 | FISHTAIL BIT *
38 0504751 | DRIVE LUG *
39 0500721 | RUBBER LOCK,TOOTH HOLDER *
40 0500720 | CHISEL CUTTING TOOTH, 69"/ *
12"/15" PHA BIT
0500733 | OUTER CARBIDE TOOTH *
a1 0500719 | POINTED CUTTING TOOTH, 9"/ *
12"/15" PHA BIT
0500734 | INNER CARBIDE TOOTH *
42 0506723 | 6"BIT HEAD, COMPLETE W/ *
TEETH & PILOT BIT
43 0502723 | 9" BIT HEAD, COMPLETE W/ *
TEETH & PILOT BIT
44 0501723 | 12" BIT HEAD, COMPLETE W/ *
TEETH & PILOT BIT
45 0505723 | 15" BIT HEAD, COMPLETE W/ *
TEETH & PILOT BIT
46 0500739 | AUGER EXTENSION, 1' *
0500724 | AUGER EXTENSION, 2' *
0500725 | AUGER EXTENSION, 3' *
0500737 | AUGER EXTENSION, 4' *
0500738 | AUGER EXTENSION, 5' *
47 0500718 | PILOT BIT WITH BOLT (15", 12", *
9", 6" BITS)
0500750 | CARBIDE PILOT BIT *
48 0500003 | SKID STEER QUICK ATTACH *

BRACKET

A3



COMPACT POST HOLE AUGER

A4



CoMPACT POST HOLE AUGER

ITEM PART NO. DESCRIPTION QTY
1 0510001 POWERHEAD BOX, COMPACT PHA 1
2 0510002 BOTTOM PLATE, COMPACT PHA 1
3 0510013 SPINDLE, 411, WITH SPROCKET 1
4 4500059 HUB, HA411, BEARINGS, SEAL, DUST CAP 1

4500059-1 OUTER BEARING LM1949
0 4500059-2 OUTER RACE LM11910
E‘E 4500059-3 INNER BEARING LM67048
g 4500059-4 INNER RACE LM67010
% 4500059-5 INNER SEAL SE11

4500059-6 DUST CAP DC12
5 0510005 KNUCKLE BRACKET, COMPACT PHA 1
6 0510006 QUICK ATTACH BRACKET, COMPACT PHA 1
7 0510007 PIN, 3/4" X 7-5/16" 2
8 0510015 ROLLER CHAIN, #50, 26-7/8 (43 PITCHES) 1
9 9901002PK | 6.3 CU. IN. HYDRAULIC MOTOR, 1/4 KEYWAY 1
10 0510016 SPROCKET, 5012 W1 (1/4 KEY) 1
11 9900530 BOLT, 3/8” X 0.75” UNC GR5 PLD 4
12 9900528 WASHER LOCK 3/8 PLD 4
13 9900201 BOLT, 1/2" X 1" UNF GR8 PLD 4
14 9900537 WASHER LOCK 1/2" PLD 4
15 9900970 COTTER PIN 3/16” X 1-1/2" 3
16 0309011-5 KEY, 1/4"SQ X 1-1/4" (NOT SHOWN) 1
17 9900713 WASHER FLAT SAE 3/4” PLD 2
18 4500059-10 | NUT, CASTELLATED 3/4” UNF 1
19 4500077 CHAIN, CONNECTOR LINK, #60 1
20 0510014 LOAD BINDER, 3/16"-1/4" 2
21 9900800 BOLT, 1/4” X 3/4” UNC GR5 PLD 4
22 9900783 WASHER LOCK 1/4” PLD 4
23 0500005 POST HOLE AUGER GUARD, 1 PIECE 1
24 9900199 BOLT, 3/8” X 1-3/4” UNC GR5 PLD TAP 2
25 9900660 NUT HEX 3/8” UNC GR5 PLT 2
26 0512000 BIT, 4" COMPACT PHA W/COUPLER BOLT *

26A 0512001 BIT, 4" (BIT HEAD NOT INCLUDED) *
27 0511000 BIT, 6" COMPACT PHA W/COUPLER BOLT *

27A 0511001 BIT, 6" (BIT HEAD NOT INCLUDED) *
28 9900816 BOLT, 1/2" X 3" UNC GR5 PLD 1
29 9900538 NUT NYLOCK 1/2" UNC GR5 PLT 1
30 9900664 BOLT, 3/8” X 2" UNC GR5 PLD 1
31 0601007 NUT NYLOCK 3/8” UNC GR5 PLT 1
32 0500721 RUBBER LOCK, TOOTH HOLDER 4
33 0500720 CHISEL CUTTING TOOTH, 6"/9"/12"/15" PHA BIT 2
34 0504752 FISHTAIL BIT 1
35 0504751 DRIVE LUG *
36 0506723 6" BIT HEAD, COMPLETE W/TEETH & PILOT BIT *
37 0500718 PILOT BIT W/BOLT (6" BIT) 1

A5



A6



POST POUNDER

HIGH, HEAVY HITTER, & PLUS

HEAVY HITTER & HEAVY HITTER PLUS POST POUNDER ..., B3
HEAVY HITTER & HEAVY HITTER PLUS THREE POINT HITCH SIDE MAST.................... B7
SP POUNDER (2009-2010) .....etteeetiitteeeeaeaaaitiieeeeesaaitsseeeeesaaissseeeeesaasssseeeeesaannrseeeeeesannnes B11
SP POUNDER HYDRAULICS WITH PILOT AUGER (2009-2010) .......ccvvvvieeeeiiiieeeee e B13
SP POUNDER HYDRAULICS WITHOUT PILOT AUGER (2009-2010)......ccccoveiurrerreennnenne B15
SP POUNDER MAIN ASSEMBLY (2011-CURRENT) ....ccttiiiiiiiiiiieeeeiiiiiieee et B17
SP POUNDER WHEEL, TANK AND BATTERY ASSY (2011-CURRENT) .......cccivvvveeinnnne. B19
SP POUNDER HYDRAULICS WITH PILOT AUGER (2011-CURRENT) ....cccvvviiiiiiiiiiiine B21
SP POUNDER HYDRAULICS WITHOUT PILOT AUGER (2011-CURRENT) .....cccceeeennnee B23

HIGH & HEAVY HITTER CENTER MAST POUNDERS

HEAVY HITTER CENTER MAST BASE UNIT ... B25
KIT—3 PT CENTER MAST WITH SELF-CONTAINED HYDRAULICS. ..., B27
KIT—3 PT CENTER MAST WITHOUT SELF-CONTAINED HYDRAULICS ........cccccceeiinnnn. B28
KIT—SKID STEER WITH SELF-CONTAINED HYDRAULICS ... B29
KIT—SKID STEER WITHOUT SELF-CONTAINED HYDRAULICS ..., B30

S2000 POST POUNDER

STANDARD S2000 POST POUNDER ......cooiiiiiiiiii e B31

S2000 POST POUNDER STANDARD HYDRAULIC DIAGRAM........ucoiiiiiiiiiieeiiiiieiiieie B33

B7



S2000 POST POUNDER HYDRAULIC DIAGRAM, WITH PTO KIT INSTALLED................

COMPACT POST POUNDERS

COMPACT THREE POINT HITCH POST POUNDER..........cuiiiiiice

COMPACT TRAILER POST POUNDER

B8



High, Heavy Hitter, & Plus
HEAVY HITTER & HEAVY HITTER PLUS POST POUNDER

B9



HEAVY HITTER & HEAVY HITTER PLUS POST POUNDER

ITEM | PART NO. DESCRIPTION QTY ITEM | PART NO. DESCRIPTION QTY
2301001 | GAS DRIVE CONV. KIT W/9HP ENGINE 14 2300105 | LOWR HALF SLIDER HOLDER (203029+) 1
(NOT SHOWN) 2300128 | TILT STOP KIT, INC. CHAIN W/ TABS, PIVOT 1
2302004 | GAS DRIVE CONV KIT LESS 9HP ASSEMBLY, UPPER SLIDER HOLDER &
ENGINE ((NOT SHOWN) HARDWARE (S/N 203029 +)
1 2300149X | TRAILER FRAME, HEAVY HITTER 1 15 2300028 | GREASE ZERK 5/16" DRIVE FIT
PLUS, GAS (SHOWN) 16 2300108 | SLIDER HOLDER, UPPER (S/N 203029+)
2300149 | TRAILER FRAME, HEAVY HITTER, GAS | 1 - 5500525 | BOLT 12 X UNF GRE PLD
2300749X ;'Eﬁg"E;gRAME’ HEAVY HITTER 1 18 9900555 | WASHER FLAT 7/16° PLD 12
2300149P | TRAILER FRAME, HEAVY HITTER, PTO | 1 19 9900690 | NUT NYLOCK 1/2" UNF GRS PLD
5 ~300053 | ITCH DRAWEAR 1 20 9900580 | BOLT, 3/4" X 2" UNF GRS PLD
3 200308 | CYL 2 X 15625 X L1z RoD. 1@ > 21 9900698 | NUT NYLOCK 3/4” UNF GRS PLD
END 22 2300121 | SLIDER TUBE
2300158 | SEAL KIT (2" BORE) - 23 9900951 | WASHER MACHINE 18GA x 1/2" x 1" 24
2300125 | SEAL KIT (2" BORE), SIN 202936- - 24 9900525 | WASHER MACHINE 18GA x 3/4” x 1-1/4”
202938, 202944+ 25 2300076 | HYD CYL, 3" x 8" (REINFORCED)
7 05007068 \TVL,;I-\%HHE?SJ-(;‘(')\'AI'/'I/' BRGS, CAP, SEAL 2 2300055 | SEALKIT (3 BORE) -
2300004 | WHEEL STUD (NOT SHOWN) 1 2300124 gggla KIT (3" BORE), SIN 202936-202938, ;
5 2300014 | JACK, 2000 LB, 10", TOP WIND ! 2300179 | EYELET, REINFORCED, TILT CYLINDER -
6 2300068 | SLIDE WEAR PLATE, HH PLUS 32 ROD END
2300068 | SLIDE WEAR PLATE, HH 20 26 2300076 | HYD CYL, 3" x 8" (REINFORCED) 1
7 9900564 | BOLT, 1/2" X 5" UNC GR5 PLD 1 2300055 | SEAL KIT (3" BORE) -
8 9900538 | NUT NYLOCK 1/2" UNC GRS PLD 1 2300124 | SEAL KIT (3' BORE), S/N 202936-202938, -
9 9900560 | BOLT, 1/2" X 2-1/4" UNC GR5 PLD 2 202944+
m 5900510 | BOLT 358" X 2-1/4" UNC GRS PLD > 2300179A | EYELET, TILT CYLINDER ROD END ;
11 0601007 | NUT NYLOCK 3/8” UNC GRS PLD 2 27 9900625 | BOLT, 1" X 5" UNF GR8 PLD 1
— 5300077 T ASSEVELY TRE 15 CONPIETE > 28 9900656 | NUT JAM NYLOCK 1 UNF GR5 PLD 1
2300005 | RiM_ 15" X 6" HOLE > 29 9900624 | BOLT, 1" X 4 UNF GR8 PLD 3
>301006 | TIRE AND RIM 1 30 9900646 | NUT NYLOCK 1 UNF GRS PLD 5
13 0500704 | NUT, CASTELLATED 1-14” UNF 2 31 9900627 | BOLT, 5/8"X 2" UNF GR8 PLD 5
" 230011 | PIVOT ASSEMBLY, INC. LOWER 1 32 9900638 | NUT NYLOCK 5/8" UNF GR5 PLD 6
SLIDER & MAST PIVOT (S/N203029+) 33 9900241 | BOLT, 1" X 3" X 1-1/4” THREAD UNF GR8 2
T4A 2300102 | MAST PIVOT (S/N 203029+) 1 PLD
14A 2300006 | MAST PIVOT (S/N 203028-) 1 34 2300163 | STAND, VALVE BODY
35 2300162 | MOUNT, VALVE BODY

B10




B11



HEAVY HITTER & HEAVY HITTER PLUS POST POUNDER, CONT' D

B12

ITEM | PART NO. DESCRIPTION oty || mEM | PARTNO. DESCRIPTION QTY
36 1600031 | 6 SPL HYD VALVE, W/LEVERS, NO FTG 1 2308020 | SEAL KIT MAST CYL (1" BORE), HH PLUS -
(SEE PAGE 5) 2300187 | HYD CYLINDER, MAST, HH (7/8" BORE) 1
1600031-1 | 6 SPL HYD VALVE, NO LEVERS/FITTINGS | 1 3001577 | ROD ONLY .
87 | 2800022 | BOLT, 5/16"x 3" UNC GRS PLD 8 2300157 | SEALKIT, MAST CYL. 98+ (7/8" BORE), HH, -
38 9900520 | NUT NYLOCK 5/16" UNC GR5 PLT 9 INCLUDES LARGE O-RING, WIPER, SMALL O-
39 9900558 | BOLT, 1/2" X 1" UNC GR5 PLD 2 RING, BUFFER & POLYPACK
40 2300016 | TANK, 24L RESERVOIR, BK, PNDR, Wi 1 S e L ARGE s L POLYPACK,
41 2301011 | KIT, HOSE, POUNDER TRAILER BASE, W/ | 1 2300054 SEAL KILRMAST CYL. 9596, INCL. WIPER & ;
HUGGER (NOT SHOWN)
7 23001572 | CYLINDER SPACER 5 59 9900695 | NUT NYLOCK 3/4” UNC GRS PLT 1
43 2300123 | CHAIN, 7/16" X 16" LINKS, GR. 70 1 60 | 9900697 | BOLT, 3/8"X 2-3/4” UNC GRS PLD 2
m 230001 | STRAP RESERVOR 1 61 2300118 | BUMPER, SMALL, CUT 2
— R A R PR AT - 62 9900586 | BOLT, 5/16" x 1-1/2" UNC GR5 PLD 2
46 9900831 | NUT NYLOCK 5/8" UNC GR5 PLD 2 &3 9900665 | BOLT, 1"x 3" UNF GR8 PLD 8
e 2301004 | ASSEMBLY, HUGGER_ (SEE PAGE §) . 9900623 E%)T 7/8" X 2-1/2" UNF GRS PLD (95-98 MOD- | 5
48 9900559 | BOLT, 1/2 X 2 UNC GR5 PLD 8 51 T 9900606 | WASHER LOGK1PLD -
49 2308006 | DOWNRIGGER, POST POUNDER 1 o5 5900756 | BOLT 1" x 3.2 UNF GR8 PLD >
50 2308023 | MAST, HH PLUS, S/N 204076+ 1 66 2300101 | HAMMER SKIRT ASSEMBLY (S/N 202958+) 1
2308001 | MAST, HH PLUS (SHOWN), S/N 204075- 1 2300181 | HAMMER SKIRT ASSEMBLY ( S/N 202957-) 1
2300180 | MAST, HH ! 67 | 9900269 | NUT NYLOCK 1-1/2" UNF GRS (S/N 203029+) 1
51 2308015 | IMPACT HEAD, HH PLUS, S/N 204076+ 1 57A | 9900046 | NUT NYLOCK T° UNF GRG (SN 203025)
2308002 | IMPACT HEAD, HH PLUS, S/N 204076- L 68 | 9900267 | BOLT HEX 1-1/2" X 3-1/2" UNF GRS PLT, 1-3/4" 1
2300188 | IMPACT HEAD, HH 1 THD (S/N 203029+)
51A | 2300182 | MAST/HAMMER ASSY, COMPLETE INCL . 68A BOLT HEX 1" X 3-1/2" UNF GR8 PLT, 1-3/4" THD
HEAD (NOT SHOWN) (SIN 203028-)
52 2300189 | STOP PLATE 1 69 2308004 | CAP, ALUMINUM, MAST, CYL, HH PLUS 1
53 | 2300117-1 | BUMPER, BIG, NOT CUT 1 2300075 | CAP, ALUMINUM, MAST, CYL, HH 1
54 9900524 | BOLT, 5/16" x 2-1/2" UNC GR5 PLD 2 2300075A | CAP & SEAL KIT COMBO 1
55 9900529 | WASHER FLAT 5/16" PLD 2 70 | 2300015 | HOSE HOLDER (NOT SHOWN) 1
56 | 2300116A | HEAD, CAST, 1-1/8" HOLES 1 71 2300002 | SPINDLE WELDMENT (NOT SHOWN) 2
57 | 2300081C | GUIDE, CYLINDER, MAST, HH PLUS 2 72 9900331 | FTG, STL, ELB, /2’MNPT X 1/2’FNPSM (NOT 5
2300081A | GUIDE, CYLINDER, MAST, HH 2 SHOWN)
58 2308003 | HYD CYLINDER, MAST, HH PLUS 1




HEAVY HITTER & HEAVY HITTER PLUS THREE POINT HITCH

SIDE MAST

B13



HEAVY HITTER & HEAVY HITTER PLUS THREE POINT HITCH SIDE MAST

ITEM PART NO. DESCRIPTION QTY
1 2307003 FRAME, 3PT HIGH & HEAVY HITTER PLUS 1
2306015 FRAME, 3PT HIGH & HEAVY HITTER 1
2 2300111 PIVOT ASSEMBLY, INC. LOWER SLIDER & MAST PIVOT (S/N203029+) 1
2300102 MAST PIVOT (S/N 203029+) 1
2300006 MAST PIVOT (S/N 203028-) 1
2300105 LOWER HALF SLIDER (S/N 203029+) 1
2300128 TILT STOP KIT, INC. CHAIN W/ TABS, PIVOT ASSEMBLY, UPPER 1

SLIDER HOLDER & HARDWARE (S/N 203028-)

2300028 GREASE ZERK 5/16" DRIVE FIT 4

2301008 SLIDER HOLDER, UPPER (S/N 203029+) 1
5 2300068 SLIDE WEAR PLATE (HH PLUS) 28

2300068 SLIDE WEAR PLATE (HH) 16
6 9900628 BOLT, 1/2” X 2" UNF GR8 PLD 6
7 9900555 WASHER FLAT 7/16” PLD 12
8 9900690 NUT NYLOCK 1/2” UNF GR5 PLD 6
9 9900580 BOLT, 3/4” X 2" UNF GR8 PLD 2
10 9900698 NUT NYLOCK 3/4” UNF GR8 PLD 2
11 2300121 SLIDER TUBE 1
12 0200308 CYL, 2" X 15.625” X 1.125" ROD, 1 @ END 1

2300158 SEAL KIT (2" BORE) -

2300125 SEAL KIT (2" BORE), S/N 202936-202938, 202944+ -
13 9900510 BOLT, 3/8” X 2-1/4” UNC GR5 PLD 1
14 0601007 NUT NYLOCK 3/8” UNC GR5 PLD 3
15 9900560 BOLT, 1/2” X 2-1/4" UNC GR5 PLD 1
16 9900538 NUT NYLOCK 1/2" UNC GR5 PLD 9
17 9900951 WASHER MACHINE 18GA x 1/2" x 1" 24
18 9900525 WASHER MACHINE 18GA x 3/4” x 1-1/4” 8
19 2300076 HYD CYL, 3" x 8" (REINFORCED) 1

2300055 SEAL KIT (3" BORE) -

2300124 SEAL KIT (3" BORE), S/N 202936-202938, 202944+ -

2300179A EYELET, TILT CYLINDER ROD END -

20 2300076 HYD CYL, 3" x 8" (REINFORCED) 1

2300055 SEAL KIT (3" BORE) -

2300124 SEAL KIT (3" BORE), S/N 202936-202938, 202944+

2300179 EYELET, REINFORCED, TILT CYLINDER ROD END

21 9900241 BOLT, 1” X 3" X 1-1/4” THREAD UNF GR8 PLD 2
22 9900646 NUT NYLOCK 1" UNF GR5 PLD 5
23 9900624 BOLT, 1” X 4" UNF GR8 PLD 3
24 9900627 BOLT, 5/8” X 2" UNF GR8 PLD 6
25 9900638 NUT NYLOCK 5/8” UNF GR5 PLD 6
26 2301004 ASSEMBLY, HUGGER 1
27 9900559 BOLT, 1/2” X 2" UNC GR5 PLD 8
28 2306016 PIN, 3 POINT, CAT2 2
29 9900625 BOLT, 1” X 5" UNF GR8 PLD 1
30 9900656 NUT JAM NYLOCK 1 UNF GR5 PLD 1
31 2300016 TANK, 24L RESERVOIR, BLK, PNDR, W/FTG 1
32 2306023 KIT, PTO, 3 POINT (SEE PAGE 5 1
33 2306019 VALVE PLATE MOUNT BRACKET, 3PT 1
34 2300162 MOUNT, VALVE BODY 1

B14



HEAVY HITTER & HEAVY HITTER PLUS THREE POINT HITCH SIDE MAST, CONT'D

B15



HEAVY HITTER & HEAVY HITTER PLUS THREE POINT HITCH SIDE MAST, CONT'D

ITEM PART NO. DESCRIPTION QTY

2300105 LOWER HALF SLIDER

35 2306021 HYD VALVE, 5 SPL, W/ FITTINGS/LEVERS (SEE PAGE 5)
1600029A VALVE, 5 SPL, JOYSTICK, NO LEVERS/FTGS

36 2306030 KIT, HOSE, 3 POINT W/PTO & HUGGER (NOT SHOWN)

37 2306020 PIN, LINCH, 7/16" X 1-3/4”

38 2300187-2 PIPE, 1 SCH40 BK X 5/8” (PNDR CYL SPACER)

39 2300022 BOLT, 5/16” x 3" UNC GR5 PLD

40 9900520 NUT NYLOCK 5/16” UNC GR5 PLT

41 2300019 STRAP, RESERVOIR

42 9900839 BOLT, 5/16” x 1" UNC GR5 PLD

43 2310041 PIN, 1" X 4-3/4”, 7/16” X 1", 3PT TOP LINK

44 9900675 BOLT, 5/8” X 2-1/2" UNC GR8 PLD

45 9900831 NUT NYLOCK 5/8” UNC GR5 PLD

46 2300123 CHAIN, 7/16” X 16" LINKS, GR70

47 2308023 MAST, HH PLUS, S/N 204076+

2308001 MAST, HH PLUS, S/N 204076-

2300190 MAST, HH

48 2308015 IMPACT HEAD, HH PLUS, S/N 204076+
2308002 IMPACT HEAD, HH PLUS, S/N 204076-
2300188 IMPACT HEAD, HH

49 2300189 STOP PLATE

50 2300117-1 BUMPER, BIG, NOT CUT

51 9900524 BOLT, 5/16” x 2-1/2" UNC GR5 PLD
52 9900529 WASHER FLAT 5/16” PLD

53 2300116A HEAD, CAST, 1-1/8" HOLES
54 2300081C GUIDE, CYLINDER, MAST, HH PLUS
2300081A GUIDE, CYLINDER, MAST, HH

NENENY EIEYNEN R G BRI R R BEENIENE NEEIECIEMES ER RS S S

55 2308003 HYD CYLINDER, MAST, HH PLUS
2308020 SEAL KIT MAST CYL (1" BORE), HH PLUS -
2300187 HYD CYLINDER, MAST HH (7/8" BORE) 1

2300157 SEAL KIT, MAST CYL. 98+ (7/8" BORE), HH, INCLUDES LARGE & -
SMALL O-RING, WIPER, BUFFER & POLYPACK

2300155 SEAL KIT, MAST CYL.97, INCL. POLYPACK, WIPER & LARGE O-RING
2300054 SEAL KIT, MAST CYL. 95-96, INCL. WIPER & POLYPACK

56 9900695 NUT NYLOCK 3/4” UNC GR5 PLD 1
57 9900697 BOLT, 3/8” X 2-3/4” UNC GR5 PLD 2
58 2300118 BUMPER, SMALL, CUT 2
59 9900586 BOLT, 5/16” x 1-1/2" UNC GR5 PLD 2
60 9900665 BOLT, 1" x 3" UNF GR8 PLD 3
61 9900666 WASHER LOCK 1 PLD 7
62 9900756 BOLT, 1” x 3-1/2” UNF GR8 PLD 2
63 2300101 HAMMER SKIRT ASSEMBLY (S/N 202958+) 1

2300181 HAMMER SKIRT ASSEMBLY (S/N 202957-) 1
64 9900558 BOLT, 1/2" X 1" UNC GR5 PLD 2
65 2308004 CAP, ALUMINUM, MAST, CYL, HH PLUS 1

2300075 CAP, ALUMINUM, MAST, CYL, HH 1
66 9900267 BOLT HEX 1-1/2" X 3-1/2”, 1-3/4” THD, UNF GR8 1
67 9900269 NUT NYLOCK 1-1/2" UNG GR8 1
68 9900331 FTG, STL, ELB, 1/2’"MNPT X 1/2"FNSPM (NOT SHOWN) 5

B16



SP POUNDER (2009-2010)

k=l =

B17



SP POUNDER (2009-2010)

ITEM PART NO. DESCRIPTION QTY | ITEM PART NO. DESCRIPTION QTY
1 2300149COM | TRAILER FRAME ON RUB- 1 36 2300163 STAND, VALVE BODY 1
BER,HH,GAS
2 2300183 CASTER WHEEL ASSY,SP 1 37 P0521001 HOPPER SPRING LEFT 1
POUNDER
2300206 WHEEL ARM MOUNT 1 38 P0521002 HOPPER SPRING RIGHT
4 2300207 WHEEL ARM, SP POUNDER 1 39 2330112 BATTERY/GAS TANK KIT,18HP SP 1
POUND
5 9900976 U-BOLT SQ 1/2" NC x 4-1/16" x 5-1/2" 3 40 2330213 HITCH PIN, 3/4" X 6-1/2",C/W CLIP 1
GR5 PLTD
6 9900945 NUT JAM 1/2 UNC NYLOCK GR5 7 41 9900309 RESERVOIR BREATHER CAP, 1
PLTD PLASTIC
7 0200015F RT | SP PNDER OC ASSY, COMP. 1SIDE 1 42 0601008 WASHER FLAT 3/8 PLD 10
W/MTR/PINION (NOT SHOWN)
8 2330208 STEEL HYD TANK 1 43 9900555 WASHER FLAT 7/16 PLD
9 2330209-3 | STEEL HYD TANK MOUNT 1 44 2300028 GREASE ZERK, 5/16"
BRACKET
10 0200015F SP PNDER OC ASSY, COMP. 1SIDE 1 45 707693 TIRE ASSY, 18"X9-1/2-8, 6PR, 6” 1
W/MTR/PINION HUB
11 2300156 VALVE MNT, SP POUNDER 1 46 707691 BOLT, 1/2” X 2-1/4” UNC GRS PLD
12 2330100 VALVE MOUNT PLATE-SP 1 47 707688 CASTOR HUB SLEEVE, VICTORY 1
POUNDER
13 2330209 STEEL HYD TANK MOUNT 1 48 707689 SPACER, VICTORY CASTER 1
WHEEL, ZERK SIDE
14 1600040 VALVE, 4 SPOOL SERIES 1 49 707690 PIPE, 1-1/4” SCH 40, 1.66 X 1.38 X 3- 1
1/8
15 1600007 CONTROL LEVER, SD5 VALVE 4 50 2300028 GREASE ZERK, 5/16"
16 9700083 DCL, VLV CNTRL, SP POUNDER 51 2330219 CASTER FORK, 1-1/2" SHAFT 1
17 2330214 CHAIN, 5/16 X 2-1/2 X 2 LINKS (NOT 52 700499 CASTER CAP TUBE 1
SHOWN)
18 9900201 BOLT, 1/2" X 1" UNF GR5 PLTD 2 53 254001 PIN, QUICK, 3/8" X 2-1/2" SQ WIRE 1
19 9900697 BOLT, 3/8" X 2-3/4” UNC GR5 PLTD 2 54 86754A NUT LOCK JAM 3/4” UNC GR5 PLTD 1
20 9900115 BOLT HEX 3/4” X 6" UNC GR5 PLTD 2 55 2330110 BATTERY/GAS TANK MNT 1
21 9900695 NUT NYLOCK 3/4” UNC GR5 PLTD 1 56 2330109 FUEL TANK BRACKET 1
22 9900699 BOLT, 3/8" X 1" UNC GR 5 PLTD 4 57 1200008 GAS TANK ONLY, W/FITTING, LID & 1
GAUGE
23 0601007 NUT NYLOCK 3/8” UNC GR5 PLTD 7 58 9900067 BATTERY, 12 VOLT 1
24 9900524 BOLT HEX 5/16” X 2-1/2" UNC GR5 3 59 1200024 CLAMP HOSE 1/4”
PLTD
25 9900520 NUT NYLOCK 5/16” UNC GR5 PLTD 3 60 1200027 FTG, STL, 1/4” MNPT X 1/4" HB
26 9900560 BOLT, 1/2" X 2-1/4” UNC GR.5 PLD 1 61 4500071 U-BOLT SQ 1/4" NC X 8-1/4" X 9-3/4” 1
X 4" THD
27 9900538 NUT NYLOCK 1/2" UNC GR5 PLT 1 62 4503019 PKG, 2 BATTERY CABLES (NOT 1
SHOWN)
28 9900510 BOLT HEX 3/8" X 2-1/4” UNC GR5 1 63 9900558 BOLT, 1/2" X 1" UNC GR5 PLTD 4
PLT
29 2300152 SP POUNDER SPIKE, INNER SLIDE 1 64 9900538 NUT NYLOCK 1/2" UNC GR5 PLTD
30 2300153 SP POUNDER, BOLT ON SPIKE 1 65 9900562 NUT NYLOCK 1/4” UNC GR5 PLTD
OUTER SLIDE
31 0200308 CYL,2 X 15.625 X 1.125 ROD,1 @ 1 66 9900647 BOLT HEX 1/2" X 4" UNC GR5 PLTD 2
END
32 2330215 CYLINDER GUARD 1 67 9900683 WASHER FLAT, 1/4” PLTD
33 2330216 PIN, LOCKING, 1/4X3 1 68 H14G HOSE, GASOLINE, 1/4” X 24" (NOT
SHOWN)
34 0200334 RING GEAR W/ SET SCREWS (NOT 1 69 9900261 TARP STRAP. 15” (19" HOOK TO 2
SHOWN) HOOK)
35 2301006 ASSEMBLY, TIRE, 15", COMPLETE 1

(NOT SHOWN)

B18




SP POUNDER HYDRAULICS WITH PILOT AUGER (2009-2010)

EXISTING HYDRAULICS

_____________________________________________________________

FRONT SPIKE DRIVE AUGER AUGER

i i
WHEEL WHEELS : CYLINDER BIT HAMMER UP/DOWN TILT SLIDEMHITCH HUGGER :
| |
i I
! FWD/  HITCH SLIDE |
i INOUT BACK  INOUT INOUT i
18 ® i 18 17 18 14 “ 1si
N 1 |
| © AR i
SR IR N EARA AT
S olbliet | | Sl el o ot
| dik 14 13 13/ 14 |
I @ |
I ] B |
| @ © . |o e ol o o ||
i i
i 8 I
i O] ® ® (19 @D
@l || ! 2 |
i PILOT = = i
I AUGER H 3 3 I
: MOTOR = | 8 \ZLQ s 2 R |
B ! A EIRP R E '
W i 0 | Iy sl |2 g i [
S I z g T 2] o I
= @? | 5 = 3 |
5 : 23 = 2 z :
T 2 i
- @| | T L= | b= 0 :
: s W [T I |
@39 i I
: : |
i I
& ! HYDRAULIC |
i PUMP i
I olL = I
: FlLTERiI_GL :
e = - Y —_ 4 i
LEFT ~ RIGHT olL
W \VOTOR  MOTOR RESERVOIR
% B
2
i
ﬁ/ O
NOTE: HOSES #11 & 1AARE EXISTING HOSES THAT g“‘a‘;s
ARE RE-ROUTED

B19



SP POUNDER HYDRAULICS WITH PILOT AUGER (2009-2010)

ITEM PART NO. DESCRIPTION QTY
1 H34X56 HYD HOSE 3/4 X 56 12MPSX10MB 1W 1
1A H34X26 HYD HOSE 3/4 X 26 12MP 1W 1
2 H12X110P2W |HYD HOSE 1/2 X 110 8MP-8MP 1W 1
3 H12X52P  HYD HOSE 1/2 X 52 8MP-8MP 1W 1
4 H12X42P  HYD HOSE 1/2 X 42 8MP-8MP 1W 1
5 H12X58P  |HYD HOSE 1/2 X 58 8MP-8MP 1W 1
6 H12X60P  HYD HOSE 1/2 X 60 8MP-8MP 1W 1
7 H38X96P  HYD HOSE 3/8 X 96 6MP-8MP 1W 3
8 H38X78P  HYD HOSE 3/8 X 78 6MP-8MP 1W 1
9 H38X104P  |HYD HOSE 3/8 X 104 6MP-8MP 1W 1
10 H38X100P  |HYD HOSE 3/8 X 100 6MP-8MP 1W 1
11 H12X32P  |HOSE,HYD,1/2X32,1/2MNPT X 1/2MNPT,1W 1
12 H34X32P  |HYD HOSE 3/4 X 32 10MB 1W 1
13 9900054  HYD FIT 8MB-FPX 5
14 9900909  |HYD FIT ORIFICE 1/16”, 8MB-FPX 6
15 9900331  |HYD FIT ELBOW 8MP-8FPX90 5
16 9900096  |ELBOW 10MORB X 1/2FNPSM? 1
17 0200326  |FTG, STL 45, 6MORBX6MKIC 4
18 9900012  |[FTG,STL,ELB,BMORBX1/2FNPSM 4
19 9900302  FTG,STL,6MORB X 3/8FNPSM 4
20 9900284  |[FTG,ELB,3/8MNPT X 3/8FNPSM,1/16 ORF 3
21 9900791  |[FTG,STL,TEE,3/8F/M/FNPT 2
22 9900296  FTG,STL,ELB,10MORBX3/8FNPSM 1
23 9900204  [FTG,STL,10MORB X 1/2FNPSM 1
24 9900296  FTG,STL,ELB,10MORBX3/8FNPSM 5
25 H38X21 HOSE,HYD,3/8 X 21",3/8M/MNPT 1
26 H38X28 HOSE,HYD,3/8 X 28",3/8M/MNPT 1
27 H38X144  |HOSE,HYD,3/8 X 144", 3/8MNPTX6FJIC 4
28 H38X112PP  |HOSE,HYD,3/8X112,1/2MNPT X 3/8MNPT,1W 2
29 H38X52PP  |HOSE,HYD,3/8X52,1/2MNPT X 3/8MNPT,1W 2
30 H38X120PP  |HOSE,HYD,3/8X120,3/8MNPT X 1/2MNPT,1W 2
31 H38X164PP  |HOSE,HYD,3/8X164,3/8MNPT X 1/2MNPT,1W 2
32 H12X72P  |HOSE,HYD,1/2X72,1/2MNPT X 1/2MNPT,1W 1
33 H12X32P  |HOSE,HYD,1/2X32,1/2MNPT X 1/2MNPT,1W 1
34 9900761  |FTG,STL,ELB,3/8MNPTX3/8FNPSM 3
35 9900208  |FTG,STL,3/4HB X 3/4MNPT 2
36 9900902  |6MORBX1/2FNPSM 8
37 9900992  |[FTG,STL,ELB,3/4MNPT X 3/4FNPSM 1
38 9900215  |CLAMP, GEAR #012 (3/4” HOSE) 2

1. Replaces 9900204, HYD FIT 10MB-8FPX in existing hydraulics.

B20




SP POUNDER HYDRAULICS WITHOUT PILOT AUGER (2009-

2010)

FRONT SPIKE DRIVE
WHEEL WHEELS

iy

%ﬁ
ofioRollcly

SLIDE/HITCH HUGGER

TILT
FWD/ HITCH SLIDE
INFOUT BACK INFOUT INJOUT
14 14

[(B—s=

HAMMER

TILT INOUT

LEFT

SPIKE

Ex

34

RIGHT

MOTOR  MOTOR

A

/

m

ARE RE-ROUTED.

NOTE: HOSES #11 & 1AARE EXISTING HOSES THAT

OIL
FILTER 1

HYDRAULIC
PUMP

- —————a

B21



SP POUNDER HYDRAULICS WITHOUT PILOT AUGER (2009-2010)

ITEM PART NO. DESCRIPTION QTY
1 |H34X56 HYD HOSE 3/4 X 56 12MPSX10MB 1W 1
1A |H34X26 HYD HOSE 3/4 X 26 12MP 1W 1
2 |H12X110P2W HYD HOSE 1/2 X 110 8MP-8MP 1W 1
3 |H12X52P HYD HOSE 1/2 X 52 8MP-8MP 1W 1
4 |H12X42P HYD HOSE 1/2 X 42 8MP-8MP 1W 1
5  H12X58P HYD HOSE 1/2 X 58 8MP-8MP 1W 1
6  |H12X60P HYD HOSE 1/2 X 60 8MP-8MP 1W 1
7 |H38X96P HYD HOSE 3/8 X 96 6MP-8MP 1W 3
8  H38X78P HYD HOSE 3/8 X 78 6MP-8MP 1W 1
9  |H38X104P HYD HOSE 3/8 X 104 6MP-8MP 1W 1
10  |H38X100P HYD HOSE 3/8 X 100 6MP-8MP 1W 1
11 |H12X48P HYD HOSE 1/2 X 48 8MP-8MP 1W 1
12 |H34X32P HYD HOSE 3/4 X 32 10MB 1W 1
13 9900054 HYD FIT 8MB-FPX 5
14 9900909 HYD FIT ORIFICE 1/16”, 8MB-FPX 6
15 9900331 HYD FIT ELBOW 8MP-8FPX90 5
16 9900096 ELBOW 10MORB X 1/2FNPSM! 1
18 9900012 FTG,STL,ELB,8BMORBX1/2FNPSM 2
20 9900284 FTG,ELB,3/8MNPT X 3/8FNPSM,1/16 ORF 1
24 9900296 FTG,STL,ELB,10MORBX3/8FNPSM 4
28 |H38X112PP HOSE,HYD,3/8X112,1/2MNPT X 3/8MNPT,1W 2
29  |H38X52PP HOSE,HYD,3/8X52,1/2MNPT X 3/8MNPT,1W 2
30  |H38X120PP HOSE,HYD,3/8X120,3/8MNPT X 1/2MNPT,1W 2
31  |H38X164PP HOSE,HYD,3/8X164,3/8MNPT X 1/2MNPT,1W 2
32  HI2X72P HOSE,HYD,1/2X72,1/2MNPT X 1/2MNPT,1W 1
34 9900761 FTG,STL,ELB,3/8MNPTX3/8FNPSM 3
35 9900208 FTG,STL,3/4HB X 3/4AMNPT 2
36 9900902 6MORBX1/2FNPSM 8
37 9900992 FTG,STL,ELB,3/4MNPT X 3/4FNPSM 1
38 9900215 CLAMP, GEAR #012 (3/4” HOSE) 2

1. Replaces 9900204, HYD FIT 10MB-8FPX in existing hydraulics.

B22




SP POUNDER MAIN ASSEMBLY (2011-CURRENT)

B23



SP POUNDER MAIN ASSEMBLY (2011-CURRENT)

B24

ITEM PART NO. DESCRIPTION QTY
1 2300149COM TRAILER FRAME ON RUBBER,HH,GAS 1
2 2300183 CASTER WHEEL ASSY,SP POUNDER 1
3 2300206 WHEEL ARM MOUNT 1
4 2300207 WHEEL ARM, SP POUNDER 1
5 9900976 U-BOLT SQ 1/2 NC x 4-1/16 X 5.5 Gr.5 PLT 3
6 9900945 NUT JAM 1/2 UNC NYLOCK GR5 PLT 7
7 0200015F RT SP PNDER OC ASSY, COMP. 1SIDE W/MTR/PINION 1
8 2330208 STEEL HYD TANK 1
9 0200015F SP PNDER OC ASSY, COMP. 1SIDE W/MTR/PINION 1
10 2300156 VALVE MNT, SP POUNDER 1
1 2330100 VALVE MOUNT PLATE-SP POUNDER 1
12 2330209 STEEL HYD TANK MOUNT 1
13 9900214 BREATHER CAP, SLIP ON, CHROME 1
14 1600007 CONTROL LEVER,SD5 VALVE 3
15 9700083 DCL, VLV CNTRL,SP POUNDER 1
16 2330214 CHAIN,5/16X2.5X2 LINKS 2
17 9900201 BOLT, 1/2 X 2-1/4 UNC GR.5 PLD 2
18 9900697 BOLT HEX 3/8 X 2-3/4 UNC GR5 PLT 2
19 9900115 BOLT HEX 3/4 X 6 UNC GR5 PLT 1
20 9900695 NUT NYLOCK 3/4 UNC GR5 PLT 1
21 9900699 BOLT, 3/8 X 1 UNC GR 5 PLD 4
22 0601007 NUT NYLOCK 3/8 UNC GR5 PLT 7
23 9900524 BOLT HEX 5/16 X 2-1/2 UNC GR5 PLT 3
24 9900520 NUT NYLOCK 5/16 UNC GRS PLT 3
25 9900560 BOLT, 1/2 X 2-1/4 UNC GR.5 PLD 1
26 9900538 NUT NYLOCK 1/2 UNC GR5 PLT 1
27 9900510 BOLT HEX 3/8 X 2-1/4 UNC GR5 PLT 1
28 2300152 SP POUNDER SPIKE, INNER SLIDE 1
29 2300153 SP POUNDER, BOLT ON SPIKE OUTER SLIDE 1
30 0200308 CYL,2 X 15.625 X 1.125 ROD,1 @ END 1
31 2330215 CYLINDER GUARD 1
32 2330216 PIN, LOCKING, 1/4X3 1
33 2301006 ASSEMBLY, TIRE, 15", COMPLETE 1
34 2300163 STAND, VALVE BODY 1
35 P0521001 HOPPER SPRING LEFT 1
36 P0521002 HOPPER SPRING RIGHT 1
37 2330213 HITCH PIN, 3/4" X 6-1/2",C/W CLIP 1
38 2330112 BATTERY/GAS TANK KIT,18HP SP POUND 1
39 0601008 WASHER FLAT 3/8 PLD 10

40 9900555 WASHER FLAT 7/16 PLD 2
41 0200334 RING GEAR W/ SET SCREWS 2
42 1600041A VALVE,SERIES CIRCUIT,3 SPOOL,NO LEV 1




SP POUNDER WHEEL, TANK AND BATTERY ASSY (2011-
CURRENT)

ERONT WHEEL ASSEMBLY

B25



SP POUNDER WHEEL, TANK AND BATTERY ASSY (2011-CURRENT)

B26

Wheel Assembly

ITEM PART NO. DESCRIPTION QTY
2 707693 TIRE ASSY,18X9.50-8,6PR,6"HUB 1
3 707691 BOLT W/GREASE GROOVE, VICTORY CAS 1
4 707688 CASTOR HUB SLEEVE, VICTORY 1
5 707689 SPACER, VICTORY CASTOR WHEEL ZERK 1
6 707690 PIPE,1-1/4 SCH40 BK (1.660DX1.380ID 1
7 2300028 ZERK 5/16 PRESS-IN STYLE(YELOW ZINC 1
8 2330219 CASTER FORK, SP POUNDER 1
9 700499 Caster cap tube 1
11 254001 PIN,QUICK,3/8 X 2-1/2 SQ WIRE 1
12 86754A NUT LOCK JAM 3/4 UNC GR5 PLT
17 9900683 WASHER FLAT 1/4 PLT 2

Tank and Battery Assembly

ITEM PART NO. DESCRIPTION QTY
1 4503042 BATTERY TRAY 1
2 2330107 TANK MNT BOTTOM 1
3 2330107B TANK MNT BOTTOM BENT 1
4 2330111 ANGLE, 1.5 X 15X 21.5 1
5 2330106 FUEL TANK TRAY W/ TABS 1
7 1200008 GAS TANK ONLY ,W/FITTING,LID & GAUGE 1
8 9900067 Battery, 12 Volt 1
9 1200024 CLAMP HOSE 1/4" 2
10 1200027 FTG,STL,1/4MNPT X 1/4HB 1
11 4500071 UBOLT SQ 1/4NCX8-1/4X9-3/4X4THD PLD 1
13 9900558 BOLT HEX 1/2 X 1 UNC GR5 PLT 4
14 9900538 NUT NYLOCK 1/2 UNC PLT 6
15 9900562 NUT NYLOCK 1/4 UNC PLT 2
16 9900647 BOLT HEX 1/2 X 4 UNC GR5 PLT 2
17 9900683 WASHER FLAT 1/4 PLT 2

NOT SHOWN

9900093 CABLE, BATTERY (12V) 1 ONLY (36") 2
9900261 TARP STRAP, 15"(19" HOOK TO HOOK) 2
H14G HOSE,1/4" GASLINE 24




SP POUNDER HYDRAULICS WITH PILOT AUGER (2011-
CURRENT)

EXISTING HYDRAULICS|

—_——————————— e e e e, —

SPIKE DRIVE AUGER  AUGER

WHEELS CYLINDER BIT HAMMER UP/DOWN TILT SLIDEHITCH HUGGER

FWD/  HITCH SLIDE
INFOUT BACK IN/QUT INQUT
18 17 18 14 1 18

i 1
i I
| |
i I
| |
| |
| |
| I
| |
| I
18 ﬁ 6 | :
|
@ I
ﬁ 39 % i 13 Q 14 Gz |3ﬁ 13A 14 @ i
plolat | ° ol o ol bt
! ﬁ7 14 iy i
| i |
| ) ® |
| I
| ) I
ol @ @ i ) ® I 9 @ !
| gl I 1MIE i
: MOTOR % . 2 > K :
' 8 2 : |
I I L i
| l | |
@) | Ju{ ' |
: 16 :
o I
-E @ ! HYDRAULIC i
C, | PUMP |
\ | oL [ |
u : FILTERm :
T B -~ A I R O e N :
" \JOTOR - MOTOR RESERVOIR
k=
34
T ’
) —35
NOTE: HOSES #11 & 1AARE EXISTING HOSES THAT H »

B27



SP POUNDER HYDRAULICS WITH PILOT AUGER (2011-CURRENT)

ITEM PART NO. DESCRIPTION QTY
1 H34X56 HYD HOSE 3/4 X 56 12MPSX10MB 1W 1
1A H34X26 HYD HOSE 3/4 X 26 12MP 1W 1
2 H12X110P2W |HYD HOSE 1/2 X 110 8MP-8MP 1W 1
3 H12X52P HYD HOSE 1/2 X 52 8MP-8MP 1W 1
4 H12X42P HYD HOSE 1/2 X 42 8MP-8MP 1W 1
5 H12X58P HYD HOSE 1/2 X 58 8MP-8MP 1W 1
6 H12X60P HYD HOSE 1/2 X 60 8MP-8MP 1W 1
7 H38X96P HYD HOSE 3/8 X 96 6MP-8MP 1W 3
8 H38X78P HYD HOSE 3/8 X 78 6MP-8MP 1W 1
9 H38X104P HYD HOSE 3/8 X 104 6MP-8MP 1W 1
10 H38X100P HYD HOSE 3/8 X 100 6MP-8MP 1W 1
11 H12X32P HOSE,HYD,1/2X32,1/2MNPT X 1/2MNPT,1W 1
12 H34X32P HYD HOSE 3/4 X 32 10MB 1W 1
13 9900054 HYD FIT 8MB-FPX 5
14 9900909 HYD FIT ORIFICE 1/16”, 8MB-FPX 6
15 9900331 HYD FIT ELBOW 8MP-8FPX90 5
16 9900096 ELBOW 10MORB X 1/2FNPSM?* 1
17 0200326 FTG, STL 45, 6MORBX6MKIC 4
18 9900012 FTG,STL,ELB,8MORBX1/2FNPSM 4
19 9900302 FTG,STL,6MORB X 3/8FNPSM 4
20 9900284 FTG,ELB,3/8MNPT X 3/8FNPSM,1/16 ORF 2
21 9900791 FTG,STL,TEE,3/8F/M/FNPT 2
22 9900296 FTG,STL,ELB,10MORBX3/8FNPSM 1
23 9900204 FTG,STL,10MORB X 1/2FNPSM 1
24 9900296 FTG,STL,ELB,10MORBX3/8FNPSM 5
25 H38X21 HOSE,HYD,3/8 X 21",3/8M/MNPT 1
26 H38X28 HOSE,HYD,3/8 X 28",3/8M/MNPT 1
27 H38X144 HOSE,HYD,3/8 X 144",3/8MNPTX6FJIC 4
28 H38X112PP HOSE,HYD,3/8X112,1/2MNPT X 3/8MNPT,1W 2
29 H38X52PP HOSE,HYD,3/8X52,1/2MNPT X 3/8MNPT,1W 2
30 H38X120PP HOSE,HYD,3/8X120,3/8MNPT X 1/2MNPT,1W 2
32 H12X72P HOSE,HYD,1/2X72,1/2MNPT X 1/2MNPT,1W 1
33 H12X32P HOSE,HYD,1/2X32,1/2MNPT X 1/2MNPT,1W 1
34 9900761 FTG,STL,ELB,3/8MNPTX3/8FNPSM 2
35 9900208 FTG,STL,3/4HB X 3/4AMNPT 2
36 9900902 6MORBX1/2FNPSM 6
37 9900992 FTG,STL,ELB,3/4AMNPT X 3/4FNPSM 1
38 9900215 CLAMP, GEAR #012 (3/4” HOSE) 2

1. Replaces 9900204, HYD FIT 10MB-8FPX in existing hydraulics.

B28



SP POUNDER HYDRAULICS WITHOUT PILOT AUGER (2011-
CURRENT)

EXISTING HYDRALULI

SPIKE DRIVE | i
WHEELS | HAMMER UP/DOWN TILT SLIDE/HITCH HUGGER |
| |
! I
|
I FWD/  HITCH SLIDE }
! INJOUT BACK  INJOUT INFOUT |
| 16|
18 18 ! " 1% !
|
NP2, | © N &K &R & =0
% % % ! (}/13 1“\(’) 1 13 14 |
|
|
) Rolllefs | 0 O |
| 14 13 |
|
l |
| _ |
I s |
| 3 :
[
| ) !
|
K¢ © © |
o| @ i I
| . |
[ o 5 'é
L =] |
I & 2 z [
| < |
| § ] E - |
I E 7 ri] :
@) ! = 3 |
| = I
: P '
|
@ ! !
1 [& M l
@9 | : 15 :
! |
o | |
i 30 | e HYDRAULIC I
I PUMP }
I oL o |
\,, | FLTER 1 i
|
LEFT  RIGHT I J
MOTOR MOTOR |~~~ o
\ RESERVOIR

SFIKE

N
34
—|/ o
ﬁ 35
NOTE: HOSES #11 & 1AARE EXISTING HOSES THAT 38

ARE RE-ROUTED.

B29



SP POUNDER HYDRAULICS WITHOUT PILOT AUGER (2011-CURRENT)

ITEM PART NO. DESCRIPTION QTY
1 H34X56 HYD HOSE 3/4 X 56 12MPSX10MB 1W 1
1A H34X26 HYD HOSE 3/4 X 26 12MP 1W 1
2 H12X110P2W HYD HOSE 1/2 X 110 8MP-8MP 1W 1
3 H12X52P HYD HOSE 1/2 X 52 8MP-8MP 1W 1
4 H12X42P HYD HOSE 1/2 X 42 8MP-8MP 1W 1
5 H12X58P HYD HOSE 1/2 X 58 8MP-8MP 1W 1
6 H12X60P HYD HOSE 1/2 X 60 8MP-8MP 1W 1
7 H38X96P HYD HOSE 3/8 X 96 6MP-8MP 1W 3
8 H38X78P HYD HOSE 3/8 X 78 6MP-8MP 1W 1
9 H38X104P HYD HOSE 3/8 X 104 6MP-8MP 1W 1
10 H38X100P HYD HOSE 3/8 X 100 6MP-8MP 1W 1
11 H12X48P HYD HOSE 1/2 X 48 8MP-8MP 1W 1
12 H34X32P HYD HOSE 3/4 X 32 10MB 1W 1
13 9900054 HYD FIT 8MB-FPX 5
14 9900909 HYD FIT ORIFICE 1/16”, 8MB-FPX 6
15 9900331 HYD FIT ELBOW 8MP-8FPX90 5
16 9900096 ELBOW 10MORB X 1/2FNPSM? 1
18 9900012 FTG,STL,ELB,8MORBX1/2FNPSM 2
24 9900296 FTG,STL,ELB,10MORBX3/8FNPSM 4
28 H38X112PP HOSE,HYD,3/8X112,1/2MNPT X 3/8MNPT,1W 2
29 H38X52PP HOSE,HYD,3/8X52,1/2MNPT X 3/8MNPT,1W 2
30 H38X120PP HOSE,HYD,3/8X120,3/8MNPT X 1/2MNPT,1W 2
32 H12X72P HOSE,HYD,1/2X72,1/2MNPT X 1/2MNPT,1W 1
34 9900761 FTG,STL,ELB,3/8MNPTX3/8FNPSM 3
35 9900208 FTG,STL,3/4HB X 3/4AMNPT 2
36 9900902 6MORBX1/2FNPSM 6
37 9900992 FTG,STL,ELB,3/4AMNPT X 3/4FNPSM 1
38 9900215 CLAMP, GEAR #012 (3/4” HOSE) 2

1. Replaces 9900204, HYD FIT 10MB-8FPX in existing hydraulics.

B30




High & Heavy Hitter Center Mast Pounders
HEAVY HITTER CENTER MAST BASE UNIT




HEAVY HITTER CENTER MAST BASE UNIT

B32

ITEM | PART NO. DESCRIPTION oty || mem | PART NO. DESCRIPTION QTY
1 2318064 | POUNDER FRAME-SKID STEER 1 27 9900586 | BOLT, 5/16" x 1-1/2" UNC GR5 PLD
2 2300187 | HYD CYLINDER, MAST,HH 1 28 2318030 | VALVE PLATE-SKID STEER
2300157 | SEAL KIT, MAST CYL. 29 9900647 | BOLT, 1/2" X 4" UNC GR5 PLD 1
3 2300189 | STOP PLATE 1 30 9900538 | NUT NYLOCK 1/2 UNC GR5 PLT 11
4 2300116A | HEAD, CAST 1-1/8" HOLES (RAW) 1 31 9900559 | BOLT, 1/2” X 2" UNC GR5 PLD
5 2300118 | BUMPER, SMALL (CUT) 2 2 1600036 | 4 SPL HYD VALVE, W/FTGS, LEVERS (SEE
6 2300117-1 | BUMPER, BIG, NOT CUT 1 PAGE 5)
- 315025 WAST SKID STEER . 33 9900970 | COTTER PIN 3/16" X 1-1/2" P
5 S0 T oo T xE > 34 9900913 | BOLT CARR 1/2” X 1-1/2" UNC GR.5 PLT 2
2300055 | SEALKIT &' BORE) - 35 9900512 | BOLT, 3/8" X 2-1/2" UNC GR5 PLD 1
= e T ASSEE TR S - 36 H38X40 | HOSE, 3/8" X 40" 8MP 6MP 1
m 1005 | SO STEERSTER - 37 H38X36 | HOSE, 3/8" X 36" 8MP 6MP 1
5 238058 | PIN LU16 X 417 F16 9 X3 " 38 9900761 | FITTING, ELBOW 90, 6MP TO 6FNPSM 2
R 2300185 | IMPACT HEADTH . 39 9900012 | FTG, STL, ELB, 8MORB X 1/2FNPSM 4
m 8050 PN LUaXE 38 o XT - 40 H12X24P | HOSE, 1/2" X 24" C\W 8MP X 8MP 2
— e - 41 H12X32 | HOSE, 1/2" X 32" C/W 8MP X 8MP 1
16 9900665 | BOLT, 1" x 3 UNF GR8 PLD 3 42 H12X28 | HOSE, 1/2" X 28" 8MP 8VP 1
17 9900666 | WASHER LOCK 1 PLD 7 43 9900997 | FTG PLUG 12MNPT 4
5 5900095 | NOT NYLOGK 374 UNG GRS PLT . 44 9900331 | FITTING, ELBOW 90, 8MP TO 8FNSPM 1
19 0601007 | NUT NYLOCK 3/8" UNC GR5 PLT 3 45 | Hi2xaspow ?S%%E'S}/ 2" X 48" CIW 8MP X 8MP, 2W, 1
20 2300081A | GUIDE, CYLINDER,MAST, -1/2"IDX1-1/8" 2 7 5500114 | BOLT 516 X234 UNC GRS PLD S
21 9900638 | NUT NYLOCK 5/8" UNF GR5 PLT 2 - R BT TR AR -
22 9900697 | BOLT, 3/8" X 2-3/4” UNC GR5 PLD 2 " 5900754 T WASHER FLAT 1Bk -
23 9900524 | BOLT, 5/16" x 2-1/2" UNC GR5 PLD 2 49 2300028 | GREASE ZERK 516" 5
24 9900529 | WASHER FLAT 516" PLD 4 50 2300075 | CAP, ALUM, MAST CYLINDER 1
25 9900520 | NUT NYLOCK 5/16" UNC GR5 PLT 7 = 2300756 | BOLT. ' x3.172" UNF GRS PLD >
26 9900627 | BOLT, 5/8" X 2" UNF GR8 PLD 2 52 2300101 | HAMMER SKIRT (S/N 202958+) 1
2300181 | HAMMER SKIRT (S/N 202957-) 1




KIT—3 PT CENTER MAST WITH SELF-CONTAINED
HYDRAULICS

em | PART DESCRIPTION oty ITEM | PART NO. DESCRIPTION QTY
47 2306016 | PIN, 3 POINT, CAT2 2
10 | 2818057 | LOWER 3PT TAB ! 48 | 2310041 | PIN, 1" X 4-3/4", 7/16" X 1", 3PT TOP 1
12 | 2318060 | UPPER 3PT TAB 1 LINK
27 | 9900520 | NUT NYLOCK 5/16” UNC GR5 PLT 8 49 2306020 | PIN, LINCH, 7/16" X 1-3/4" 3
29 | 9900586 | BOLT, 5/16” x 1-1/2" UNC GR5 PLD 3 50 H34X50 | HOSE, 3/4” X 50" 8MP 12MP 1
32 | 9900559 | BOLT, 1/2" X 2 UNC GR5 PLD 6 55 2318042 | MT, PTO PUMP STORAGE, 4" TBG 1
34 | 2318062 | LOWER 3PT TAB 1 56 2300159 | HYD FIT 20MB-16FP 1
35 | 9900913 | BOLT CARR 1/2” X 1-1/2" UNC GR.5 PLT 12 57 9900885 | HYD FIT 12MB-8FP 1
36 | 9900538 | NUT NYLOCK 1/2" UNC GR5 PLT 16 58 H34X52 | HOSE, 3/4" X 52" CIW 12FJICS X 1
38 | 9900991 | U-BOLT SQ 1/2’NCx4-1/16"x3'GR5 PLT 1 16MNPT
70 9900163 | FTG STL VENT U2NPT . 50 | H12X64P | HOSE, 1/2° X 64" C/W 8MPX8MP 1
41 | 9900752 | FTG, 3/4'MNPT X L2'FNPT 1 64 | 2300043A | BRACKET PTO PUMP -
42 | 9900993 | FILTER HEAD, INLINE, 3/4" NPT 1 65 2300077 | PUMP, GEAR 1
75 9900996 | FTG STL 12MNPT X 121G . 8 | 23000435 | CHAN. 3}4)16" X 16" LINKS (16.25" W/ 1
44 | 9900995 | FTG, STL, NIPPLE, 12MPT X 12MPT 1 57 23000032 | SNAP LNK 516 X395 1
45 | 9900994 | FILTER HYD, 10 MICRON, 3/4" FNPT 1 & 2300050 | COUPLER, QUICK_PTO .
46 | 9900092 | FITTING, ELBOW 90, 12MP TO 12FPX 1

B33




KIT—3 PT CENTER MAST WITHOUT SELF-CONTAINED

HYDRAULICS

QTY

12
12

DESCRIPTION

LOWER 3PT TAB
UPPER 3PT TAB
LOWER 3PT TAB

BOLT CARR 1/2” X 1-1/2” UNC GR5 PLT
NUT NYLOCK 1/2” UNC GR5 PLT

PIN, 3 POINT, CAT2

PIN, 1" X 4-3/4”, 7/16” X 17, 3PT TOP LINK

PIN, LINCH, 7/16” X 1-3/4”

HOSE, 1/2” X 96" C/W 8MP X 8MP

HOSE, 3/4" X 168" C/W 8MP ONE END

PART

2318057
2318060
2318062
9900913
9900538
2306016
2310041
2306020
H12X96P

H34X168

ITEM

10
12
34
35

36

39

40
41

46

47

B34



KIT—SKID STEER WITH SELF-CONTAINED HYDRAULICS

ST A 1T e~
40) )
50 72
=]
D
Q 42
N
&
49
48 y
L
11 o ™
o 34
@ )
| P — I-' .
4 ® _ & N 36
Q 63)64 ()
: 65)(37
Q o7 59 2
R
Q) P 13
33 LY % ;@
k-]
L] 61 34
41
B 58 46
62
44
ITEM | PART NO. DESCRIPTION QTY ITEM | PART NO. DESCRIPTION QTY
[T 2318097 | SKID STEER ADAPTER (S/N 202639+) 1 28 H3ax24 | HOSE, 3/4" X 24", 12’FJICS X 16"MNPT 1
2318045 | SKID STEER ADAPTER (S/N 201620- - 29 H34X50 | HOSE, 3/4" X 50" 8MP 12MP 1
202198) 50 H12X42P | HOSE, 1/2" X 42" 8MP 8MP 1
33 9900231 | BOLT, PLOW, 1/27 X 1-3/47 UNC GRS 4 58 2318037 | MT, HYD MOTOR/PTO PUMP, SELF-CONT 1
HYD
34 9900538 | NUT NYLOCK 1/2" UNC GRS PLT 12 59 2318044 | GUARD,SELF-CONT, PUMP & HYD MOTOR 1
36 9900991 | U-BOLTSQ L2'NC x 4-1/16" x 3" GRS 2 60 2318066 | CPLR, CHN, 16T, 1/4 KEY, 7/8" X 1" BORES 1
37 9900132 | SCREW SHEET METAL, 1/4" X 5/8" 2 61 2300077 | PUMP GEAR, M14AALD L
62 1011002 | MOTOR, HYD,4.5 CUIN,1/2 NPTF, KEYED, 1
39 9900608 | FTG, STL, VENT, L/2NPT 1 Fron. 20081
40 9900752 | FTG, 3/4"MNPT X 1/2"FNPT L 9901001PK | MOTOR, HYD, 4.6 RS, 1/2NPTF, *
41 9900993 | FILTER HEAD, INLINE, 3/4" NPT 1 1/4" KEY, WHITE (OLD STYLE)
42 9900996 | FTG, STL, 12’'MNPT X 12'MJIC 1 63 9900133 | BOLT, 1/2” X 1-3/4” UNC GR5 PLD 2
43 9900995 | FTG, STL, NIPPLE, 12'MPT X 12'MPT 1 64 9900885 | HYD FIT 12MB-8FP 1
44 9900994 | FILTER HYD, 10 MICRON, 3/4" FNPT 1 65 9900528 | WASHER LOCK 3/8 PLD 4
45 2300159 | HYD FIT 20MB-16FP 1 66 9900699 | BOLT, 3/8" X 1 UNC GR5 PLD 4
46 9900992 | FITTING, ELBOW 90, 12MP TO 12FPX 1 67 9900913 | BOLT CARR 1/2" X 1-1/2" UNC GRS PLT 2
47 H12X64P | HOSE, 1/2" X 64" CIW 8MP X 8MP 2

B35




KIT—SKID STEER WITHOUT SELF-CONTAINED HYDRAULICS

ITEM P'GORT DESCRIPTION QTY
11 2318097 SKID STEER ADAPTER (202639+) 1
2318045 SKID STEER ADAPTER (201620-202198)
32 9900538 NUT NYLOCK 1/2" UNC GR5 PLT 10

34 9900231 BOLT, PLOW, 1/2” X 1-3/4” UNC GR5 PLD
39 H12X42P HOSE, 1/2" X 42" 8MP 8MP

44 H34X168 HOSE, 3/4" X 168" C/W 8MP ONE END
47 9900913 BOLT CARR 1/2” X 1-1/2” UNC GR5 PLT

NfRrlR| >

B36



S2000 Post Pounder
STANDARD S2000 POST POUNDER

NOTE: NUMBERS WITH BIGGER FONT SIZE
REPRESENTS ASSEMBLY KIT

B37



STANDARD S2000 POST POUNDER, CONT'D

B38

ITEM | PART NO. | DESCRIPTION QrY
1 2311134 FRAME, FARM DUTY POUNDER 1
2 2311220 FD RAIL 1
3 2311221 FD HAMMER 1
4 2311210 MAST BOX LID 1
5 2300181-3 | SKIRT BELTING 1
6 2318070 ASSEMBLY, HUGGER, SS 1
7 9900271 CYL, 2 X 5.5 X 1.125 ROD,W/DBL TABS 1
8 2311130 PIVOT PLATE FD POUNDER 1
9 2311216 FD TOP STOP 1
10 9900695 LOCKNUT, 3/4" GRS 1
11 2300187 HYD CYLINDER, MAST, HH 1
12 9900911 FTG, STL, ELB45, 1/2"MNPT X 1/2"FNPSM 1
13 2311135 MAST PIVOT ARM 1
14 2300081A | GUIDE, CYLINDER, MAST, 1-1/2"ID X 1-1/8" | 2
15 2300014 JACK, 200LB, 10", TOP WIND 1
16 2300076 HYD CYL, 3 X 8 (REINFORCED) 1
17 4500070 HAIRPIN, 3-1/4" X 3/16" WIRE 1
18 2311140 FD CYL LOCK 1
19 2310041 PIN, 1" X 4-3/4", 7/16" X 1", 3PT TOP LINK 1
20 2306020 PIN, LINCH, 7/16" X 1-3/4" 1
21 1600036 4 SPLHYD VALVE, W/FTGS, LEVERS 1
22 2318030 VALVE PLATE-SKID STEER 1
23 2311141 FD RUBBER BUMPER 1
24 9900520 LOCKNUT, 5/16" GRS 1
25 9900536 BOLTHEX 1/2" X 1-1/2" GRS 1
26 9900537 LOCK WASHER, 1/2" 2
27 9900624 BOLT HEX 1-1/4 X 4" GR8 4
28 9900646 LOCKNUT, 1" GRS 3
29 9900839 BOLTHEX 5/16" X 1" GRS 1
30 9900520 LOCKNUT, 5/16" GRS 1
31 9900559 BOLT HEX 1/2" X 2" GRS 1
32 9900538 LOCKNUT, 1/2" GRS 5
33 9900228 FTG,MXF SWVL 1
34 9900665 BOLT HEX 1-14 X 3" GR8 1
35 2306016 PIN, 3 POINT, CAT2 1
36 2300075 CYLINDER CAP 1
37 2300157 CYLINDER SEAL 1
38 2311154 HAMMER WEIGHT KIT (NOT SHOWN) 1
39 2311139 PIN, 1 X 6, 13/64 DIAMX4 1
40 0601007 LOCKNUT, 3/8" GRS 2
41 2311153 HYL SELF CONTAINED KIT (NOT SHOWN) 1




S2000 POST POUNDER STANDARD HYDRAULIC DIAGRAM

O ®
; C s
0} (2 &
g Q O 77) N IL| & =
T Ses B4 v B
x I % %’
fud ) e
a = =
5% &) - 2 3
5 34
= = (or—| mrweeren. |f5)| E
14 o) s S
¥ w 4 T U
0O LN
T 5 8 2 |
_15 3) e e
( : j: TILT LOAERCYL |[F5)
% £
8 © O @ A
£ O EIB:H:] MAST CYLINDER |
1
L
=
=
. @
REF PART NO. DESCRIPTION LOCATION
1 H34X84 3/4X84,1/2MNPT X 3/AMNPT return, valve to tractor
2 H12X48P2W 1/2X48,1/2MNPT X 1/2MNPT valve to mast cylinder
3 H38X52 3/8X52,1/2MNPT X 1/2MNPT tilt cylinder lower, rod end
4 H38X55 3/8X55,1/2MNPT X 1/2MNPT tilt cylinder lower, cap end
5 H38X40P1 3/8X40,1/2MNPT X 1/2MNPT tilt cylinder top, rod end
6 H38X40P1 3/8X40,1/2MNPT X 1/2MNPT tilt cylinder top, cap end
7 H38X69 3/8X69,3/8MNPT X 1/2MNPT hugger, rod end
8 H38X65 3/8X65,3/8MNPT X 1/2MNPT hugger, cap end
9 H12X72P 1/2X72,1/2MNPT X 1/2MNPT pressure, valve to tractor

B39



S2000 POST POUNDER HYDRAULIC DIAGRAM, WITH PTO KIT

INSTALLED
PTO
o~
x O N 2 "\
QO ()
Q Q O [7) &4 ILI
= N &8
7 HUGGER
x W (6)
w o (5}
o€ —("
ES— Oy 5 A e
- (or—
2 I— TILTUPPERCYL | ) L
e i (4) &
ol— El
=0 O ~ AL :
a5 g 2
()
@ TILT LOMERCYL |F1 ) %
: 3
a) © O \2) g
5 :IB:E:I MAST CYLINDER | T
= i
E —
% ™ (Partof hose Hadxsd,aut) | HYDRAULIC
o)
QIL FIII_TER
REF PART NO. DESCRIPTION LOCATION
1 H34X25 (new) 3/4X25,1/2MNPT X 3/4AMNPT return, valve to filter
2 H12X48P2W 1/2X48,1/2MNPT X 1/2MNPT valve to mast cylinder
3 H38X52 3/8X52,1/2MNPT X 1/2MNPT tilt cylinder lower, rod end
4 H38X55 3/8X55,1/2MNPT X 1/2MNPT tilt cylinder lower, cap end
5 H38X40P1 3/8X40,1/2MNPT X 1/2MNPT tilt cylinder top, rod end
6 H38X40P1 3/8X40,1/2MNPT X 1/2MNPT tilt cylinder top, cap end
7 H38X69 3/8X69,3/BMNPT X 1/2MNPT hugger, rod end
8 H38X65 3/8X65,3/BMNPT X 1/2MNPT hugger, piston end
9 H12X72P 1/2X72,1/2MNPT X 1/2MNPT pressure, valve to PTO pump
10 H34X84* (partial) 3/4X37,1/12MNPT return, to tank from filter
11 H34X84** (partial) | 3/4X47,3/[AMNPT supply, from tank to PTO pump

* First part of hose H34X84, cut 37 inches from the 1/2” NPT connector.
**Second part of hose H34X84, approximately 47 in length.

B40




Compact Post Pounders

COMPACT THREE POINT HITCH POST POUNDER

(NMOHS
T LON) ‘LHOd ¥v3d ‘dANd ¥vI9 8.T00ET 62
T «2IT-2 X «8/€ X3H 17049 2150066 8z
T «8/€ ¥OOTAN LNN £00T090 i
T «Z/T ¥OOTAN LNN 2950066 9z
T € X .P/T X3H 1109 £950066 o1
T MNIT dOL Ld€E ‘Nid T¥00TEZ 144
z | LvO ‘WYY L1417 ‘NId 0r00TEZ jor
T 13X0Vv48 LINNOW 3LV1d IATVA 1200T€2 [44
SNId
|4 HIVH TYNY3LXI WO .2 X .T ‘Nid SZ00TET 12
SNId
14 HIVH TYNYILXI WO .Z X P/E ‘Nid ¥200TEC 0z
z ZIT MDOTAN LNN 0690066 6T
z € X .2/T X3H 1709 9180066 8T
14 dOls ¥3gany €2001€2 JA
1 31v1d AATVA 2200T€C 97
3137d
T -NOD LOVAINOD “T00dS § ‘FATVA ¥€0009T ST
8 31v1d dvam ¥3dris ¥T00TEZ 7T
T Nid LSV €T00TEZ €T
T MNVL OITNVYHAAH 2T00TET 4
4 2T X .2 "43ANITAD TTO0TET 1T
T 8 X .£ ‘"YIANITAD 0T00TEZ 0T
T 31v1d dOLS 1000TEZ 6
T ATGWISSY QVIH LOVdI 9000TEZ 8
T ATGNISSY LSYIN 5000TEZ L
T ¥3aans 7000TEZ 9
T Y3QTOH 3as 2000TET S
T JNVYS LNIOd € TO00TEZ 14
€ W/E-T X «9T/L 'HONIT ‘Nid 02090€¢ €
T YIANITAD ONILHIT AVIH /8T00ET z
z 3dld ¥3010H 1109 | 2-€9T00€2 T
ALO NOILdI¥0S3a "ON Ldvd W3LI

B41




COMPACT TRAILER POST POUNDER

Ely

ﬁna—

0e:

(NMOHS

T LON) 'dOLS HOLIH ".v/€ ‘NId L00TTEC [43
T «8/€ XOOTAN 1NN £L00T090 1€
T «IT-¢ X «8/€ X3H 11049 ¢150066 0€
4 «9T/SHOOTAN LNN 0250066 6¢
T /T XOOTAN 1NN 2950066 8¢
T «& X «7/T X3H 1104 £950066 LC
4 3dld ‘*43A10H 11049 ¢-€9T00EC 9¢
4 3137dWOD TT¥ dNH 6500051 14
T HOLIH €00TTEC e
T JANVHd I3dAL NOOVM T00TTEC o4
4 310H .7 X T NIF 66T00€C [44
T 13IXMOVHE9 INNOW 31V1d IATVA 1200T€EC 154
m,Z_n_
14 dIVH TVNY31X3 WD .¢ X .T 'Nid Gc00TEC (4
SNIid
14 HIVH TYNYILX3 WO .2 X .7/€ ‘NId ¥200T€C 61
4 «/T XOOTAN 1NN 0690066 8T
4 «€ X «2/T X3H 11049 9180066 LT
14 dOl1S ¥399nd €200T€C 9T
T 31V1d INTVA ¢2001€C ST
4 ¥1AS.L/S6T 3L 00200€C v
4 MOVY 1LSOd 900TTEC €T
) .m_._.m_n_n_
T -INOD LOVdINOD 100dS S INTVA ¥€0009T 4
8 31V1d dv3aM 43dITS YT00TEC 17
T NIid LSVIN €T00TEC 0T
T MNVL OINMNYAAAH ¢100T€EC 6
4 «CT X .Z "943ANITAD TT00TEC 8
T .8 X .€ "93AANITAD 0T00TEC L
T 31vd dO1S £L000TEC 9
T ATdNISSY dvIH LOVdII 9000T€C S
T ATdNISSY LSYIN S000T€EC 14
T g3dains ¥000T€C €
T d3d10H 3dins ¢000T€EC 4
T H3ANITAD ONILIT AVIH /8T00EC T
ALD NOILdI¥Os3a ‘ON 1dvd NTLI

B42



B43



B44



PILOT AUGER

POWERHEAD ASSEMBLY—SIDE MAST TYPE ..., C2
POWERHEAD ASSEMBLY—CENTER MAST TYPE ....ooii e C4
FITTINGS & HOSES—SIDE MAST TYPE ... C6
FITTINGS & HOSES—CENTER MAST TYPE ... C7
BIT & STABILIZER. ...ttt e e e e e e et C8

C45



POWERHEAD ASSEMBLY—SIDE MAST TYPE

£
]
| by T
N .f’t}l.
Ll

S~

]

it
©

. o ' |‘
@%

\/ :
@

)
@ t
A DANGER (37) G
ROTATING AUGER HAZARD @ +
To préavent serious injury or desth B T
o Keep mway from auger when t is roteting . 'f:..?,'
» Do not operate with any safety shiskd or guard )
remaved or mocified. Heep in good working order. @ ‘
« Shut off andremove key or lockout power source ]
e , uned oF . 0==]
« Heep hands, legs, feet, hair, jewelry and clothing swey T
froe all moving parts Gl 2y
— T v @ Q:"‘--.__-/ _ x
L= / L, HE 2
s CE=UEZ—>=Z
= 1 =3 =
. M < - =
= o=
i D @ o | 2
4 H
=
—
; - T
! z i %
;(—g ;—);
D = < g
@
I

NOTE: MAKE SURE DECAL AND
CONTROLS MATCH

C46



POWERHEAD ASSEMBLY—SIDE MAST TYPE

ITEM PART NO. DESCRIPTION QTY
1 0200326 FTG, STL, ELB45, 6MORB X 6MJIC 4
2 9900012 FTG, STL, ELB, 8MORB X 1/2FNPSM 2
3 9900204 FTG, STL, 10MORB X 1/2FNPSM 1
4 9900284 FTG, ELB, 3/8MNPT X 3/8FNPSM, 1/16 ORF 2
5 9900296 FTG, STL, ELB, 10MORB X 3/8FNPSM 1
6 9900302 FTG, STL, 6MORB X 3/8FNPSM 4
7 9900791 FTG, STL, TEE, 3/8F/M/FNPT 2
8 9900330 FTG, ELB, 1/2MNPT X 3/8FNPSM 1
9 H12X192P HOSE, HYD, 1/2" X192", 1/2M/MNPT, 1W 1
10 H12X198P HOSE, HYD, 1/2” X198, 1/2M/MNPT 1
1 H38X21P HOSE, HYD, 3/8” X21", 3/8M/MNPT 1
12 H38X28P HOSE, HYD, 3/8” X28", 3/8M/MNPT 1
13 H38X144PJ HOSE, HYD, 3/8" X144", 6FJIC X 3/8MNPT 4
14 0309027-2 HAIRPIN, 7/16” - 3/4”, 1/8” DIA 1
15 0500005 POST HOLE AUGER GUARD, 1 PIECE 1
16 1600007 CONTROL LEVER, SD5 VALVE 1
17 1600037 VALVE, 2 SPOOL, NO HANDLES/FTGS 1
18 1600039 CONTROL LEVER, SD5 VALVE, BENT 1
19 2300068 SLIDE WEAR PLATE 4

2319053 CYL, 2" X 24", 1-1/4” ROD, WLDD TABS FOR BOLTS (OLD STLYE) 2
20 2319054 CYL, DOUBLE 2" X 24", BOLTED, PILOT AUGER *

2319044A SEAL KIT, 2" X 1.25” WELDED CYL., (STAR)
21 2319062 PILOT AUGER SLIDE TUBE WELD'T 1
22 0309011-5 Key, 1/4SQ x 1-1/4 1
23 2319055 SPINDLE, PILOT AUGER, MOD 611 1
24 2319063 PILOT AUGER POWERHEAD BASE 1
25 4504041-1 SEAL, HA611 HUB 1
26 4504041-2 BEARING, INNER, HA611, LM29749, 1-1/2" 1
27 4504041-4 HUB, H611 W/RACES 1
28 4504041-6 BEARING, CONE W/SEAL, HA611, LM67000LA 1
29 9900201 BOLT, 1/2" X 2-1/4" UNC GR5 PLD 6
30 9900274 COTTER PIN 1/8" X 2" 1
31 9900275 WASHER FLAT SAE 1-1/8" BK 1
32 9900276 NUT, CASTELLATED 1-1/8" UNF GR2 BK 1
33 9900528 WASHER LOCK 3/8” PLD 4
34 9900537 WASHER LOCK 1/2" PLD 6
35 9900699 BOLT, 3/8” X 1" UNC GR5 PLD 4
36 99010080RBK MOTOR, HYD, 10.0 HB, 100RB, 1/4" KEY 1
37 4503192 WOODRUFF (#808) 1/4” X 1" 1
38 2319069 UPPER MOUNT, PILOT AUGER 1
39 2319083 BACKING PLATE, POWER HEAD, PA 1
40 2319106 BOLT GUARD, WELDMENT, PILOT AUGER 1
41 4503223 PIN, 3/8" X 4-5/16” USEABLE 1
42 9700007 DCL, DNGR, ROTATING FLIGHTING HAZARD 1
43 9900133 BOLT, 1/2" X 2-1/4” UNC GR5 PLD 4
44 9900277 UBOLT SQ 1/2NC x 3-1/8 x 4-1/2 x 1-1/8THD GR5 PLD 4
45 9900538 NUT NYLOCK 1/2 UNC GR5 PLD 16
46 9900588 BOLT, 1/2" X 2-1/4" UNC GR5 PLD 4
47 9900951 WASHER MACHINE 18GAx 1/2 x 1 4
48 2319070 LOWER MOUNT, SIDE MAST PILOT AUGER 1
49 2319100 MOUNT, 2 SPOOL VALVE, SIDE MAST PNDR 1
50 9700040 DCL, VLV CTRL, SM PILOT AUGER 1
51 9900278 BOLT, 1/2" X 2-1/4” UNC GR5 PLD 4
52 9900520 NUT NYLOCK 5/16" UNC GR5 PLD 2
53 9900524 BOLT HEX, 5/16" x 2-1/2" UNC GR5 PLD 2
54 9900529 WASHER FLAT 5/16” PLD 2
55 999529 CPLR, CHAIN, 16T, 1/4 KEY, 1X1BORE 1

Cc4a7



POWERHEAD ASSEMBLY—CENTER MAST TYPE

=)
(=2

-3

©)
Ak

\ (I
{1

&

®

@@@W
24 S T

=) i3m) I

A DANGER

13
g o
W mwm
E§itye
Wmmmw
FHI
pli

+ Keep hands, legs, fed, hair, jewelry and ciothing sway
L *

L

Fd

/

/

:

EPE

&

NOTE: MAKE SURE DECAL
AND CONTROLS MATCH

=

&2

2| RN

&=

&

REVERSI

AUGER
Bi’l‘
FORWARL

up
AUGER
CYLIJB'IDER
WN

130)

C48



POWERHEAD ASSEMBLY—CENTER MAST TYPE

SIN 203714)

ITEM | PART NO. DESCRIPTION oty || mem | ParTNO. DESCRIPTION QTY
T | 23090102 | FTG, POWER BEYOND, 10M/FORB 1 32 9900201 BOLT, 1/2” X 2-1/4” UNC GR5 PLD 6
33 9900274 COTTER PIN 1/8" X 2" 1
2 0200326 | FTG, STL, ELB45, 6MORB X 6MJIC ” 3900275 WASHER FLAT SAE 118 BK 1
3 9900012 | PTG ST, FLB, BMORB X 35 9900276 NUT, CASTELLATED 1-1/8 UNF GR2 1
4 9900096 | PTG STL, ELB, 10MORB X 2 36 9900528 WASHER LOCK 3/8” PLD 4
5 9900204 | FTG, STL, 10MORB X 1/2FNPSM 87 9900537 WASHER LOCK 1/2” PLD 6
- Ssoossr T TG BB SENET X 38 9900699 BOLT, 3/8” X 1" UNC GR5 PLD 4
3/8FNPSM, 1/16 ORF 39 | 99010080RBK | MOTOR, HYD, 10.0 HB, 100RB, 1/4" 1
7 9900285 | FTG, STL, NIPPLE, 8M/MORB KEY
5 9900296 | FTG. STL ELB. 10MORB X 40 4503192 WOODRUFF (#808) 1/4” X1" 1
3/8FNPSM 41 2319069 UPPER MOUNT, PILOT AUGER 1
9 9900302 | FTG, STL, 6MORB X 3/8FNPSM 4 42 2319083 BACKING PLATE, POWER HEAD, PA 1
10 9900791 | FTG, STL, TEE, 3/8F/M/FNPT 2 43 2319106 BOLT GUARD, WELDMENT, PILOT 1
11 9900330 | FTG, ELB, 1/2MNPT X 3/8 FNPSM 1 AUGER
2 | Tiaxiep | HOSE. HivD, 12X18 8MP TW . 44 4503223 PIN, 3/8” X 4-5/16" USEABLE 1
13 | H12X24P | HOSE, HYD, 1/2X24, 1/2MIMNPT 1 45 9700007 DL oNGR, ROTATING FLIGHTING L
14 | H38X2lP | HOSE, HYD, 3/8X21, 3I8M/MNPT 1 7 59500153 BOLT 12" X 2.4 UNC GRS PLD
15 | H38X28P | HOSE, HYD, 3/8X28, 3/8M/MNPT 4 - —— SO SO TN T
16 | H38X96PJ | HOSE, HYD, 3/8X96, 6FJICSX1/2MNPT, IW 4-1/2 x 1-1/8THD GRS PLD
17 | 03090272 | HAIRPIN, 7/16" - 3/4",1/8" DIA 1 48 9900538 NUT NYLOCK 1/2 UNC GR5 PLD 18
18 0500005 | POST HOLE AUGER GUARD, 1 PIECE 1 49 9900588 BOLT, 1/2” X 2-1/4” UNC GR5 PLD
19 1600007 | CONTROL LEVER, SD5 VALVE 1 50 9900951 WASHER MACHINE 18GA x
20 1600037 | VALVE, 2 SPOOL, NO HANDLES/FTGS 1 v2x1
21 1600039 | CONTROL LEVER, SD5 VALVE, BENT 1 5t 2319071 LOWER MOUNT, CENTER MAST PA L
> ~300066 | SLDEWEAR PLATE n 52 2319072 VOUNT, 2 SPOOL VALVE, CENTER 1
23 2319054 | CYLINDER DOUBLE 2/ X 24" BOLTED - PILOT | 1 = 5319057 L 14GAX 3 X 6.8 732 X 2 1
23A | 2319053 | SINGLE CYL, 2’ X 24", 1-1/4 ROD, WLDD 2 54 9700039 DCL, VLV CTRL, CM PILOT AUGER L
TABS FOR BOLTS 55 9900132 SCREW, 1/4" X 5/8, SELT-TAPPING 2
24 2310062 | PILOT AUGER SLIDE TUBE WELD'T 1 56 9900273 VALVE, ADJ THROTTLE, 1
25 | 03000115 | Key, 1/4SQ x 1-1/4 1 8F/FORB, 0-7.5GPM
26 2319055 | SPINDLE, PILOT AUGER, MOD 611 1 57 9900278 BOLT, 1/2” X 2-1/4” UNC GRS PLD 2
27 2319063 | PILOT AUGER POWERHEAD BASE 1 58 9900520 NUT NYLOCK 5/16" UNC GRS PLD
26 | 45040410 | SEAL RAGLLFUB . 59 9900524 BOLT HEX, 5116 X 2-1/2" UNC GRS 2
29 | 45040412 | BEARING, INNER, HA61L, LM29749, 1-1/2" 1 = 5900555 SO HEX 12 X2 UNC GRE PLD >
30 | 4504041-4 | HUB, H611 W/RACES 1 61 9900797 BOLT HEX, 5/16" X 3/4” UNC GR5 PLD | 1
31 | 45040416 | BEARING,CONE W/SEAL, HAG1L, LM67000LA 1 - — R R GRS Ao C T
64 2319002 CENTER MAST RETROFIT KIT (PREV | 1

C49




FITTINGS & HOSES—SIDE MAST TYPE

C50

ITEM PART NO. DESCRIPTION QTY
1 0200326 FTG, STL, ELB45, 6MORB X 6MJIC 4
2 9900012 FTG, STL, ELB, 8MORB X 1/2FNPSM 2
3 9900204 FTG, STL, 10MORB X 1/2FNPSM 1
4 9900284 FTG, ELB, 3/8MNPT X 3/8FNPSM,1/16 ORF 2
5 9900296 FTG, STL, ELB, 10MORB X 3/8FNPSM 1
6 9900302 FTG, STL, 6BMORB X 3/8FNPSM 4
7 9900791 FTG, STL, TEE, 3/8F/M/FNPT 2
8 9900330 FTG, ELB, 1/2MNPT X 3/8FNPSM 1
9 H12X192P HOSE, HYD, 1/2 X 192", 1/2M/MNPT 1
10 H12X198P HOSE, HYD, 1/2 X 198", 1/2M/MNPT 1
11 H38X21P HOSE, HYD, 3/8” X 21", 3/8M/MNPT 1
12 H38X28P HOSE, HYD, 3/8” X 28", 3/8M/MNPT 1
13 H38X144 HOSE, HYD, 3/8” X 144", 3/8MNPT X 6FJIC 4




PILOT AUGER HYDRAULICS, 3-POINT SIDE MAST, NON SELF-
CONTAINED

PILOT AUGER CYLINDERS

2-SPOOL VALVE

2-SPOOL VALVE
PRESSURE RELIEF

/ SUPPLY LINE
\ RETURN LINE

HYD. MOTOR /

ITEM PART NO. DESCRIPTION KIT NO. QTY.
1 9900204 |FTG,STL,10MORB X 1/2FNPSM 23190046A 1
2 9900302 |FTG,STL,6MORB X 3/8FNPSM 23190046A 4
3 9900330 |FTG,STL,ELB,1/2MNPT X 3/8FNPSM 23190046A 1
4 9900096 |FTG,STL,ELB,10MORB X 1/2FNPSM 23190046A 3
5 9900296 |FTG,STL,ELB,10MORB X 3/8FNPSM 23190046A 1
6 9900284 |FTG,STL,ELB,3/8MNPT X 3/8FNPSM 1/160RB 23190046A 2
7 9900012 |FTG,STL,ELB,8MORB X 1/2FNPSM 23190046A 3
8 0200326 |FTG,STL,ELB45,6MORB X 6MJIC 23190046A 4
9 1600042 |FTG,STL,POWER BEYOND FOR SD5 23190046A 1
10 9900791 |FTG,STL,TEE,3/8F/M/FNPT 23190046A 2
11 H12X18P |HOSE,HYD,1/2 X 18,1/2M/MNPT 23190048A 1
12 H12X64P |HOSE,HYD,1/2 X 64,1/2M/MNPT 23190048A 1
13 H38X144PJ HOSE,HYD,3/8 X 144,6FJIC X 3/8MNPT 23190048A 4
14 H38X21P HOSE,HYD,3/8 X 21,3/8M/MNPT 23190048A 1
15 H38X28P |HOSE,HYD,3/8 X 28,3/8M/MNPT 23190048A 1

C51




PILOT AUGER HYDRAULICS, TRAILER SIDE MAST, SELF-
CONTAINED

@/ PILOT AUGER CYLINDERS

6-SPOOL VALVE

2-SPOOL VALVE

2-SPOOL VALVE
PRESSURE RELIEF

o

HYD. MOTOR /

\@\

SUPPLY LINE

\ EXISTING RETURN LINE

©
6-SPOOL VALVE

PRESSURE RELIEF

\ EXISTING PUMP

SUPPLY HOSE

ITEM PART NO. DESCRIPTION KIT NO. QTY.
1 9900204 |FTG,STL,10MORB X 1/2FNPSM 23190046A 1
2 9900302 |FTG,STL,6MORB X 3/8FNPSM 23190046A 4
3 9900330 |FTG,STL,ELB,1/2MNPT X 3/8FNPSM 23190046A 1
4 9900096 |FTG,STL,ELB,10MORB X 1/2FNPSM 23190046A 3
5 9900296 |FTG,STL,ELB,10MORB X 3/8FNPSM 23190046A 1
6 9900284 |FTG,STL,ELB,3/8MNPT X 3/8FNPSM 1/160R 23190046A 2
7 9900012 |FTG,STL,ELB,8MORB X 1/2FNPSM 23190046A 3
8 0200326 |FTG,STL,ELB45,6MORB X 6MJIC 23190046A 4
9 1600042 |FTG,STL,POWER BEYOND FOR SD5 23190046A 1
10 9900791 |FTG,STL,TEE,3/8F/M/FNPT 23190046A 2
11 H12X18P |HOSE,HYD,1/2 X 18,1/2M/MNPT 23190048A 1
12 H12X64P |HOSE,HYD,1/2 X 64,1/2M/MNPT 23190048A 1
13 H38X144PJ HOSE,HYD,3/8 X 144,6FJIC X 3/8MNPT 23190048A 4
14 H38X21P HOSE,HYD,3/8 X 21,3/8M/MNPT 23190048A 1
15 H38X28P HOSE,HYD,3/8 X 28,3/8M/MNPT 23190048A 1

C52



PILOT AUGER HYDRAULICS, TRAILER SIDE MAST, SELF-

PROPELLED

PILOT AUGER CYLINDERS

12

USE EXISTING SP VALVE

/ SUPPLY LINE AND FITTINGS

CONNECTION DOES
NOT CHANGE

2-SPOOL VALVE
PRESSURE RELIEF

;

ooy

6-SPOOL VALVE
PRESSURE RELIEF

T\CD\ 6-SPOOL VALVE

\ USE ORIGNAL 48"
HOSE FROM SP VALVE

\ EXISTING

RETURN LINE

HYD. MOTOR/
ITEM PART NO. DESCRIPTION KIT NO. QTY.

1 9900204 |FTG,STL,10MORB X 1/2FNPSM 2319046SP 1
2 9900302 |FTG,STL,6MORB X 3/8FNPSM 2319046SP 4
3 9900330 |FTG,STL,ELB,1/2MNPT X 3/8FNPSM 2319046SP 1
4 9900096 |FTG,STL,ELB,10MORB X 1/2FNPSM 2319046SP 1
5 9900296 |FTG,STL,ELB,10MORB X 3/8FNPSM 2319046SP 1
6 9900284 |FTG,STL,ELB,3/8MNPT X 3/8FNPSM 1/160R 2319046SP 2
7 9900012 |FTG,STL,ELB,8MORB X 1/2FNPSM 2319046SP 2
8 0200326 |[FTG,STL,ELB45,6MORB X 6MJIC 2319046SP 4
9 9900791 |FTG,STL,TEE,3/8F/M/FNPT 2319046SP 2
10 H12X32P HOSE,HYD,1/2 X 32,1/2M/MNPT 2319048SP 1
11 H38X144PJ |HOSE,HYD,3/8 X 144,6FJIC X 3/8MNPT 2319048SP 4
12 H38X21P HOSE,HYD,3/8 X 21,3/8M/MNPT 2319048SP 1
13 H38X28P HOSE,HYD,3/8 X 28,3/8M/MNPT 2319048SP 1

C53



FITTINGS & HOSES—CENTER MAST TYPE

@)

ITEM PART NO. DESCRIPTION QTY
1 2309010-2 FTG, POWER BEYOND, 10M/FORB 1
2 0200326 FTG, STL, ELB45, 6MORB X 6MJIC 4
3 9900012 FTG, STL, ELB, BMORB X 1/2FNPSM 2
4 9900096 FTG, STL, ELB, 10MORB X 1/2FNPSM 2
5 9900204 FTG, STL, 10MORB X 1/2FNPSM 3
6 9900284 FTG, ELB, 3/8MNPT X 3/8FNPSM, 1/16 ORF 2
7 9900285 FTG, STL, NIPPLE, 8M/MORB 1
8 9900296 FTG, STL, ELB, 10MORB X 3/8FNPSM 1
9 9900302 FTG, STL, 6MORB X 3/8FNPSM 4
10 9900791 FTG, STL, TEE, 3/8F/M/FNPT 2
11 9900330 FTG, ELB, 1/2MNPT X 3/8FNPSM 1
12 H12X18P HOSE, HYD, 1/2” X 18", 1/2M/MNPT 1
13 H12X24P HOSE, HYD, 1/2” X 24", 1/2M/MNPT 1
14 H38X21P HOSE, HYD, 3/8” X 21", 3/8M/MNPT 1
15 H38X28P HOSE, HYD, 3/8” X 28", 3/8M/MNPT 1
16 H38X96PJ HOSE, HYD, 3/8” X 84", 3/8MNPT X 6FJIC 4
17 9900273 THROTTLING VALVE 1

C54



PILOT AUGER HYDRAULICS, 3-POINT CENTER MAST

PILOT AUGER CYLINDERS

4-SPOOL VALVE

2-SPOOL VALVE

2-SPOOL VALVE
PRESSURE RELIEF

Mo

4-SPOOL VALVE

PRESSURE RELIEF

\\g sgme —

HYD. MOTOR /

ITEM PART NO. DESCRIPTION KIT NO. QTY.
1 9900204 |FTG,STL,10MORB X 1/2FNPSM 23190046A 1
2 9900302 |FTG,STL,6MORB X 3/8FNPSM 23190046A 4
3 9900330 |FTG,STL,ELB,1/2MNPT X 3/8FNPSM 23190046A 1
4 9900096 |FTG,STL,ELB,10MORB X 1/2FNPSM 23190046A 2
5 9900296 |FTG,STL,ELB,10MORB X 3/8FNPSM 23190046A 1
6 9900284 |FTG,STL,ELB,3/8MNPT X 3/8FNPSM 1/160RB 23190046A 2
7 9900012 |FTG,STL,ELB,8MORB X 1/2FNPSM 23190046A 3
8 0200326 |FTG,STL,ELB45,6MORB X 6MJIC 23190046A 4
9 1600042 |[FTG,STL,POWER BEYOND FOR SD5 23190046A 1
10 9900791 |FTG,STL,TEE,3/8F/M/FNPT 23190046A 2
11 H12X18P |HOSE,HYD,1/2 X 18,1/2M/MNPT 23190048A 1
12 H12X24P |HOSE,HYD,1/2 X 24,1/2M/MNPT 23190048A 1
13 H38X96PJ |HOSE,HYD,3/8 X 96,6FJIC X 3/8MNPT 23190048A 4
14 H38X21P |HOSE,HYD,3/8 X 21,3/8M/MNPT 23190048A 1
15 H38X28P |HOSE,HYD,3/8 X 28,3/8M/MNPT 23190048A 1

C55



BIT & STABILIZER

®_“‘“——i-£

@

A

A

Vi N A, WY A, W A,

A

A

Y

!
’
”éi'b
L

@

mm\%\n
AVaRY

10}

ITEM P@gT DESCRIPTION QTY
T | 2310020 | BIT, PILOT AUGER "
ROCK, 4" (COM-
PLETE), 5-TOOTH
2319103 | TOOTH, CLAW, 2
ROCK BIT, CARBIDE
PEAK
2319122 | TOOTH, HD, ROCK 3
BIT, CARBIDE, 5/8"
WIDE
2 | 2319021 | BIT, PILOT AUGER .
ROCK, 6" (COM-
PLETE), 7-TOOTH
2319103 | TOOTH, CLAW, 3
ROCK BIT, CARBIDE
PEAK
2319122 | TOOTH, HD, ROCK 4
BIT, CARBIDE, 5/8"
WIDE
3 | 9900282 | BOLT, 1/2" X 3-1/2", .
UNC GRS PLT
4 | 9900538 | NUT, NYLOCK 1/2" *
PLT
5 | 9900599 | BOLT, 1/2" X 2-1/2", *
UNC GRS PLT
6 | 9900816 | BOLT HEX, 1/2" X 3", .
UNC GRS PLT
7 | 2319060 | BIT HEAD, 4" ROCK,
5 CARBIDE TEETH
8 | 2319061 | BIT HEAD, 6" ROCK, *
7 CARBIDE TEETH
9 | 2319067 | STABILIZER, 4" .
10 | 2319068 | STABILZER, 6" .

C56




MISCELLANEOUS PARTS
ELECTRIC CLUTCH
ENGINE MOUNT w...ceoettaeeessameeeessseeeessseeeesss s D3
GEARBOX ... vvc11eveevesssaeeeess s D3
DRIVE COMPONENTS
GAS DRIVE ....cooeieeeessameeesss e eeass e esss s D4
PTO DRIVE ... vecotoieeeessaeeesss st D4

HYDRAULIC CONTROL VALVES

TRAILER L. a e D5
G P POPPPPPPPPRT D5
SKID STEER ...ttt ettt e e e e e e e e e e e renr e D6

OTHER COMPONENTS

HUGGER ... D7
SQUARE POST HUGGER ...ttt e e e e e e e e e D8
STABILIZER LEG ... D9
WATER SPIKE KIT oo D10
BOLT ON ENGINE MOUNT KIT .ottt e e e e D12
BALL HITCH ADAPTER, 27 ... s D12
SIDE MAST POST POUNDER HOSE KITS.......oiiiiii e D12
GAS TANK ASSEMBLY ..ttt e e e e e e e eeeeeees D13

D57



CHAR-LYNN MOTOR PARTS ... D13

HYDRAULIC PUMP PARTS. ... e D13
LIVESTOCK WATERER — VALVE AND ELECTRICAL PARTS .....oviiiiiiiieeeeeeeieeeiis D14
LIVESTOCK WATERER — VALVE AND ELECTRICAL PARTS ..., D15
LIVESTOCK WATERER — OTHER PARTS ..o D15

D58



Electric Clutch
ENGINE MOUNT

GEARBOX

11

/10

12

ITEM P@gT DESCRIPTION QTY
1 0603001 | ELECTRIC CLUTCH 1
ASSEMBLY, 1-1/8"
0603006 | ELECTRIC CLUTCH
ASSEMBLY, 1"
2 0601006 | BOLT, 3/8” UNF X 3" 1
GRADE 8
3 0601007 | NYLON LOCK NUT, 3/8" 1
4 0601008 | FLAT WASHER, 3/8" 2
5 0601009 | BRACKET, CLUTCH STOP 1
6 9900531 | BOLT, 3/8” UNC X 1/25", GR5 1
7 0600568 | SWITCH WITH RUBBER BOOT 2
8 0600571 | SWITCH BOX, TOP 2
9 0600570 | SWITCH BOX, BOTTOM 2
0601012 | WIRING HARNESS 1
(NOT SHOWN)
0603002 | PIGTAIL, NNS CLUTCH 1
(NOT SHOWN)

ITEM | PART NO. DESCRIPTION QTY
1 0600554 | HUB (SPECIFY SIZE) 1
2 0600556 | ELECTROMAGNET 1
3 0600558 | CLUTCH PLATE 1
4 0600560 | BRUSHES WITH SWIVEL 1
5 0600561 | EXTERNAL SNAP RING 1
6 0600562 | 12" PULLEY, B-WIDTH, DOUBLE 1

GROOVE
0600564 | GREASE NIPPLE (NOT SHOWN) 1
7 0600569 | INTERNAL SNAP RING 3" OD 1
8 0600567 | BALL BEARING 6009 2RS 2
0600566 | PULLEY GUARD, 1
SAKUNDIAK
0600566-1 | PULLEY GUARD, BRANDT 1
0600566-2 | PULLEY GUARD, 1
WESTFIELD J SERIES
10 0600570 | SWITCH BOX, BOTTOM 1
11 0600571 | SWITCH BOX, TOP 1
12 0600568 | SWITCH WITH RUBBER 2
0600572 | WIRING HARNESS 1
0600003 | CLUTCH UPDATE INCLUDES
REBUILD ARBOR BEARINGS AND
MACHINING
0600004 | O/S CLUTCH LESS WIRING

D59



Drive Components

GAS DRIVE

PTO DRIVE

ITEM PART NO. DESCRIPTION QTY
1 1220000 ENGINE HONDA 9HP HH 1
1222000 ENGINE HONDA 13HP HH PLUS
2 0103417 MOUNT, MOTOR, RUBBER 8
3 9900757 WASHER FENDER 5/16” PLD 8
4 2300144 PUMP MOUNT 1
5 2300184 HYD, PUMP, D17AA2A 6PPM 1
2300143 PUMP, D22AA2A (UPGRADE) 7-3/4 PPM *
9900200-1 SHAFT SEAL 1500 PSI
6 9900524 BOLT, 5/16” x 2-1/2" UNC GR5 PLD 4
7 9900529 WASHER FLAT 5/16” PLD 4
8 9900520 NUT NYLOCK 5/16” UNC GR5 PLT 4
9 9900699 BOLT, 3/8” X 1" UNC GR5 PLD 6
10 9900528 WASHER LOCK 3/8” PLD 6
1 2300145 COUPLER, 1/2"-1", KEYED, COMPLETE 1
2300146 HUB, 1/2" FOR PUMP -
2300147 RUBBER INSERT -
2300148 HUB, 1" FOR ENGINE -
12 9900228 HYD FIT 8MB-8FPX 1
13 H12X48P HYD HOSE 1/2" X 48" 8MP-8MP 1W 1
14 H34X32P HYD HOSE 3/4” X 32" 10MB 1W 1
15 2300150 COUPLER GUARD (NOT SHOWN) 1

ITEM PART NO. DESCRIPTION QTY
1 2300043A BRACKET, PTO PUMP 1
2 2300077 PUMP,GEAR,REAR PORTS,PTO 6.1 PM 1

9900338 HYD FIT 16MORB X 1FNPT (PRINCE 1
SP25A52 PUMP)
2300159 HYD FIT 20MB-16FP (EAT. 25507 PUMP) 1
4 9900885 HYD FIT 12MB-8FP 1
5 2300043-5 CHAIN,3/16X16 LINKS (16.25" W/ CUT LINK) 1
6 9900586 BOLT, 5/16 X 1-1/2 UNC GR5 PLD 1
7 9900520 NUT NYLOCK 5/16 UNC GR5 PLT 1
8 2300050 COUPLER, QUICK, PTO 1
9 9900559 BOLT, 1/2 X 2 UNC GR5 PLD 3
10 9900538 NUT NYLOCK 1/2 UNC GR5 PLT 3
11 2300043-2 SNAP LINK, 5/16 X 3-3/16 1
12 2300015 HOLDER, HOSE 1
13 9900565 WASHER FLAT 1/2 PLD 1
15 2306026 MT, PTO PUMP STORAGE, 5" TBG 1
16 9900138 U-BOLT SQ 3/8 NC X 5-1/8 X4 X 1 THD GR.5 1
PLT
17 0601007 NUT NYLOCK 3/8 UNC GR5 PLT 2
18 H12X180P HYD HOSE 1/2" X 180" 1
19 H34X120P HYD HOSE 3/4" X 120" 1

D60




Hydraulic Control Valves

TRAILER

@ @ ITEM | PART NO. DESCRIPTION QTY
> 1 1600031-1 | VALVE, 6 SPOOL 1
2 9900228 | HYD FIT 8MB - 8FPX 5
3 9900909 | HYD FIT ORIFICE 1/16", 8MB-8FPX 6
4 9900204 | HYD FIT 10MB-8FPX 1
5 2300063 | LEVER, CONTROL, CONTOURED, RED (HAM- 1
MER)
6 2300078 | LEVER, CONTROL (HUGGER) 1
7 1600030X | LEVER, JOYSTICK, CONTOURED (SLIDER 1
AND HITCH)
1600030 | LEVER, JOYSTICK (MAST TILT) 1
2300060 | LEVER PIVOT BOX, W/LEVER PIN, 2
W/RUBBER BOOT (NOT SHOWN)
10 1600031-2 | RUBBER BOOT (JOYSTICK LEVERS) (NOT -
SHOWN)
11 1600031-3 | RUBBER BOOT (CONTROL LEVER STRAIGHT) -
(NOT SHOWN)
12 2300064 | END CAP (NOT SHOWN), COMPLETE W/ -
SPRING
13 2300067 | SCREW, CAP END (NOT SHOWN) -
14 1600031 | 6 SPOOL VALVE COMPLETE -
(NO FITTINGS)
15 1600031-4 | LEVER PIVOT BOX FOR JOYSTICK, SD11 -
- 9900688 | CLOSED CENTER PLUG 1
ITEM PART NO. DESCRIPTION QTY
- 1 1600029A | VALVE, 5 SPOOL 1
2 1600030 LEVER, JOYSTICK (MAST TILT) 1
3 2300078 LEVER, CONTROL (HUGGER, SLIDER) 2
4 2300063 LEVER, CONTROL, CONTOURED, RED 1
(HAMMER)
5 9900909 HYD FIT ORIFICE 1/16", 8MB-8FPX 6
6 9900228 HYD FIT 8MB - 8FPX 3
7 9900204 HYD FIT 10MB - 8FPX 1
8 2300060 LEVER PIVOT BOX, W/LEVER PIN, 2
W/RUBBER BOOT (NOT SHOWN)
9 1600031-2 | RUBBER BOOT (JOYSTICK LEVERS) -
(NOT SHOWN)
10 1600031-3 | RUBBER BOOT (CONTROL LEVER -
STRAIGHT) (NOT SHOWN)
11 2300064 END CAP (NOT SHOWN), COMPLETE W/ -
SPRING
12 2300067 SCREW, CAP END (NOT SHOWN) -
13 1600029 5 SPOOL VALVE COMPLETE (NO FIT- -
TINGS)
14 1600031-4 | LEVER PIVOT BOX FOR JOYSTICK, SD11 -
- 9900688 CLOSED CENTER PLUG 1

D61




SKID STEER

ITEM PQST DESCRIPTION QY
1600035 | VALVE, 4 SPOOL 1
9900228 | HYD FIT 8MB-8FPX 1
9900909 | HYD FIT ORIFICE 1/16", 8MB- 6

8FPX
9900204 | HYD FIT 10MB-8FPX 2
2300078 | LEVER, 5/6" SPOOL VLV, 1
STRAIGHT, BK (HUGGER)
6 | L600030X | LEVER, JOYSTICK, CON- 1
TOURED (TILT)
7 2300063 | LEVER, CONTOURED, 1
HAMMERED
9900688 | CLOSED CENTER PLUG 1

D62




Other Components

HUGGER

»3/8" HOSE

NPT @ O RING

12" - 142"
34" - 12"
ITEM | PART NO. DESCRIPTION QTY rem | PART DESCRIPTION oty

1 2300167 | PLATE, ROLLER, STATIONARY 1
2 2300168-1 | TUBE, DOM 1-1/4 x .240W x 1/2 1 21 | 2300168 | ROLLER, CONE, HUGGER 4
3 300160 | PIN 372 X3.732 316 X T > 22 | 9900271 | CYL,2X55 X 1.125 ROD, W/TABS
4 2300171 | ARM, ROLLER, HUGGER 1 2300158 | SEALKIT (2" BORE) -
5 9900713 | WASHER FLAT SAE 3/4 PLD 2 2300126 gggléSK’IZéggngE), S/N 202936
6 9900663 | PIN SPRING 3/16” x 1-1/2" 8 23 | 1600027 | GRESEN 440-1500 CYLINDER VALVE -
7 2300185 | MOUNT, HUGGER (BENT PLATE) 1 ~NO FITTINGS
8 2300186 | MOUNT, CYL, HUGGER 1 24 | 9900331 | 12’ MALE TO 1/2" FEMALE SWIVEL -
9 2300170 | ARM, HUGGER 1 90°
10 2300173 | ADJUSTER, HUGGER 1 9900604 g’\j‘\;’l\’\/"é'-go':‘%ﬁ’sﬂg&v"ﬁf)\'-'f :
11 | 2800170-7 | KNOB, SLEEVE L 9900605 | #10JIC - 3/4” NPT WITH O-RING (NOT | -
12 9900559 | BOLT, 1/2" X 2 UNC GR5 PLD 4 SHOWN)
13 9900538 | NUT NYLOCK 1/2 UNC GR5 PLT 5 9900605 | #10JIC —3/4" NPT WITH O-RING (NOT | -
14 9900905 | BOLT, 1/2" X 5-1/2" UNC GR5 PLD 1 SHOWN)

po :
15 2300174 | NUT, ADJUSTING 1 25 | 2301004X ) COMPLETE AUGGER ASSY.”NO
16 9900715 | BOLT, 3/8 X 1.3/4 UNC GR5 PLD 1 ———e e
17 0601007 | NUT NYLOCK 3/8 UNC GR5 PLT 2 300102 T WITH HOSE AND VALVE
18 9900512 | BOLT, 3/8 X 2-1/2 UNC GRS PLD L 2300142 | 1998 + OLDER ARMS HAVE 3 HOLES
19 9900797 | BOLT, 5/16" x 3/4” UNC GR5 PLD 1
20 9900523 | WASHER LOCK 5/16” PLD 1

D63




SQUARE POST HUGGER

D64

ITEM PART NO. DESCRIPTION QTY
1 9900271 CYL, 2 X 5.5 X 1.125 ROD, W/TAB (HUGGER) 1
2 2300185 PLATE, MOUNT, HUGGER 1
3 2300186 MOUNT, CYL, HUGGER
4 9900936 CARRIAGE BOLT 1/2" X 2" 4
5 9900538 NUT NYLOCK 1/2" UNC GR5 PLT 13
6 9900115 BOLT, 3/4” X 6" UNC GR5 PLD 1
7 9900695 NUT NYLOCK 3/4” UNC GR5 PLT 1
8 9900714 BOLT, 3/8” X 3-1/2" UNC GR5 PLD 1
9 0601007 NUT NYLOCK 3/8” UNC GR5 PLT 1
10 9900133 BOLT, 1/2” X 1-3/4” UNC GR5 PLD 1
11 9900559 BOLT, 1/2” X 2" UNC GR5 PLD 8
12 2320050 HUGGER PIVOT BASE, SQUARE POST HUGGER 1
13 2320058 HUGGER BASE, WELD'T, SQUARE POST HUGGER 1
14 2320004 DIE, 4" X 4", SQUARE POST HUGGER 1
15 2320005 DIE, 4" X 6", SQUARE POST HUGGER 1
16 2320006 HUGGER DIE 6” X 6” 1
17 2320007 SQUARE POST DIE, 6” X 8" 1
18 2320061 DIE, GUARD RAIL, SQUARE POST HUGGER 1
19 2320078 HANDLE, GUARD RAIL, SQUARE POST HUGGER ONLY 1
20 2320009 FINISHED POST ADAPTOR, 4” X 4", SQUARE POST 1
21 2320010 KIT, T-POST ADAPTOR SET 1
22 2320014 DIE LATCH, WELD'T, SQUARE POST HUGGER 1
23 2320015 CYLINDER MOUNT, WELD'T, GUARD RAIL 1




STABILIZER LEG

REF PART NO. DESCRIPTION QTY
1 2308007 MOUNTING BRACKET, DOWNRIGGER 1
2 2308008 DOWNRIGGER UPPER ARM 1
3 2308009 DOWNRIGGER LOWER ARM 1
4 2308010 DOWNRIGGER LEG 1
5 2308011 SPRING PIN, DOWNRIGGER 1
6 2308012 PIN, 3/4" X 3" 2
7 2308013 LOCKING HITCH PIN, 3/4" X 2" 1
8 2308014 SPRING, 5/8" OD X 5/8” -1-1/2" X 1/32" WIRE 1
9 9900896 U-BOLT SQ 1/2 NC X 5 X 4-1/2 X 1-1/2 THD GR5 PLT 2
10 9900538 NUT NYLOCK 1/2 UNC GR5 PLT 4
11 9900044 COTTER PIN, 3/16" X 1-1/4" 1
12 9900565 WASHER FLAT 1/2” PLD 1
13 0309027-2 HAIRPIN - 7/16" - 3/4”, 1/8" DIA 3

D65




WATER SPIKE KIT

-

D66



WATER SPIKE KIT

ITEM PART NO. DESCRIPTION QTY
1 2309012 PUMP/MOTOR MOUNTING BRACKET 1
2 9900918 HYD, TEE, 4MP - 4FP - 4FP 1
3 1100625 FITTING, EBLOW 90, 3/8MP TO 1/2FPX 1
4 2309002 PUMP 1
5 2309015 PL, PUMP/MOTOR ADAPT, 7 HOLE 1
6 1290292 MOTOR HYD 1
7 2309016 PL, MOTOR/PUMP ADPT, 8 HOLE 1
8 9900860 GAUGE WATER PUMP 3000 PSI 1
9 9900921 BOLT, M6 X 1 X 20 GR8.8 PLD 5
10 9900783 WASHER LOCK 1/4” PLD 5
1 no p/n SOCKET HEAD, M6 X 1 X 18 C/W 2309002 4
12 9900586 BOLT, 5/16” x 1-1/2" UNC GR5 PLD 2
13 9900683 WASHER FLAT 1/4” PLD 10
14 9900520 NUT NYLOCK 5/16” UNC GR5 PLT 4
15 9900978 BOLT, M8 X 1 X 20 GR8.8 PLD 2
16 9900529 WASHER FLAT 5/16” PLD 4
17 9900523 WASHER LOCK 5/16” PLD 2
18 0200326 FITTING, ELBOW 45, 60RB TO 6MJIC 4
19 2309013 MOUNT SINGLE SPOOL VALVE 1
20 2309010 VALVE SINGLE SPOOL 1
21 9900012 FFTG, STL, 8MORB X 1/2NPSM 1
22 2309010-2 POWER BEYOND FTG 1
23 2309009 FTG, STL, 8 MORB X 8 FJIC SWVL 1
24 2309008 FTG, STL, 8 MORB X 8 MJIC 1
25 9900096 FTG, STL, 10 MORB X 8 FJIC SWVL 1
26 2309010-1 LEVER, CONTROL 1
29 2309006 TANK 246 L (65 GAL) RED (WI/LID) 1
30 2309014 STRAP, TANK MT 2
31 2309017 HOLDER WAND WATER SPIKE 1
32 9900896 U-BOLT SQ 1/2 NC X 5 X 4-1/2 X 1-1/2 THD GR5 PLT 2
33 9900207 STRAINER 1
34 9900602 FTG AL BLKHD W/STL LHT NUT X 3/4” FNPT 1
35 9900604 FITTING, EBLOW 90, 3/4MP TO 1/2FPX 1
36 9900608 FTG, STL, NIPPLE, 8MPT X 8MPT 1
37 9900752 FITTING, 12MP TO 8 FP 1
38 0200007-4 HANDLE GRIP 1
39 2309005 WAND WLDT 1
40 2309011 TRIGGER GUN 1
41 9900865 FTG STL CPLR 1/4" NPT 1
42 2309003 NOZZLE #2.0 1
43 2309005-4 SPLASH GUARD 1
44 2309022 PROTECTOR WATER SPIKE HOSE 1
45 H12X32 HOSE, 1/2" X 32" C/W 8MP X 8MP 1
46 H12X16 HOSE, 1/2" X 16" C/W 8MP X 8MP 1
47 H38X80 HOSE, 3/8” X 80" C/W 6MJIC X 6MJIC 1
48 9900102 SLEEVE, HYD MOTOR (1290292) 1
49 H38X78 HOSE, 3/8” X 78" C/W 6MJIC X 6MJIC 1
50 9900531 BOLT, 3/8” X 1-1/4” UNC GR5 PLD 9
51 0601007 NUT NYLOCK 3/8" UNC GR5 PLT 9
52 9900538 NUT NYLOCK 1/2" UNC GR5 PLT 4
53 9900514 BOLT, 5/16” X 2" UNC GR5 PLD 2
54 H14X120 HOSE, 1/4” X 120" C/W 4MPX(LIVE)-6MP 1W 1
55 2309006A TANK LID, 65 GAL 1

D67



BOLT ON ENGINE MOUNT KIT

ITEM | PARTNO. DESCRIPTION QTY
1 2300149-27 | ENGINE MOUNT, TRAILER 1
POUNDER
2 9900896 | U-BOLT SQ 1/2NC X 5 X 2
4-1/2, GR5 PLT
3 9900538 | NUT NYLOCK 1/2” UNC 4
GRS PLT
2300045
2302001 | INCLUDES 9 HP
2302004 | KIT LESS 9HP
ITEM PQORT DESCRIPTION QTY
1 2300040 | HITCH COUPLER MT, 1
WELDMENT
2300036 | HITCH COUPLER, 2" BALL 1
9900647 | BOLT, 1/2” X 4"UNC GR5 2
PLD
4 9900538 | NUTNYLOCK 1/2" UNCGR5 1
PLD
9900829 | BOLT,1"X5"UNCGR6PLD | 1
) 9900639 | NUT NYLOCK 1"UNF GR5 1
- PLT

SIDE MAST POST POUNDER HOSE KITS

D68

ITEM P,\/_l\gT DESCRIPTION QTY
1 2300091 TRAILER POST POUNDER HOSE KIT (PTO MODEL) -
2 2300092 TRAILER POST POUNDER HOSE KIT (GAS ENGINE MODEL) -
3 2300093 TRAILER POST POUNDER HOSE KIT (PTO MODEL W/HUGGER) -
3 2300094 TRAILER POST POUNDER HOSE KIT (GAS ENGINE MODEL W/HUGGER) -
4 2300086B | 3-POINT HITCH POST POUNDER HOSE KIT -




GAS TANK ASSEMBLY

ITEM PQORT DESCRIPTION QTY
1 1200051 | GAS TANK ONLY, 22 L WITH CAP AND 1
FITTING
2 1200011 | RESERVOIR CAP 1
3 1200020 | BULKHEAD FITTING - 1/4" BARB 1
4 0102012 | RESERVOIR BRACKET, N/S SINGLE 2
5 9900216 | CLAMP GEAR, 32" 2
1200023 | 3'OF 1/4" HOSE (NOT SHOWN) 1
1200024 | 1/4" HOSE CLAMPS (NOT SHOWN) 2
3 o 1200053 | REGULAR GAS TANK C/W MOUNTING 1
BRACKETS, HOSES & CLAMPS, 22 L
5 —
CHAR-LYNN MOTOR PARTS
P,\AIST DESCRIPTION
1000002 | FACE PLATE(009) SERIES
1000004 | FACE PLATE SEAL (PRESSURE) (009)
1000005 | FACE PLATE SEAL (DUST) (009)
1000009 | SEAL KIT, CHARLYNN (H SERIES, 009)

HYDRAULIC PUMP PARTS

PART NO.

DESCRIPTION

9900200-1

PARKER D27AA1D SHAFT SEAL

D69



LIVESTOCK WATERER — VALVE AND ELECTRICAL PARTS

VALVE COMPOMENTS

G

GGW-8871

ELECTRICAL COMPONENTS

GGW-870%

GGW-8908

GGW-8907

GGW-8920 %

GGW-891%

FLOATS & HOSES °/ccwwos

GGW-8902

GGW-8903

GGW-8504

D70



LIVESTOCK WATERER — VALVE AND ELECTRICAL PARTS

PART NO. DESCRIPTION PART NO. DESCRIPTION
GGW-8865 VALVE ASSEMBLY COMPLETE W/ FLOAT ROD GGW-8903 24" HOSE ASSEMBLY FOR SH50
GGW-8868 NON-CORROSIVE SPRING GGW-8904 36" HOSE ASSEMBLY FOR C50/C100/C200
GGW-8869 PLUNGER GGW-8905 HOSE WASHER

GGW-8871 PLASTIC FLOAT ROD ASSEMBLY GGW-8906 300 W HEATING PAD PACKAGE COMPLETE
GGW-8875 DIAPHRAGM GGW-8907 475 W ELECTRICAL PACKAGE COMPLETE
GGW-8876 1" STAINLESS STEEL SCREW GGW-8908 950 W ELECTRICAL PACKAGE COMPLETE
GGW-8877 ZYTEL SEAT & FIBRE WASHER GGW-8909 ELECTRICAL FRAME ONLY (475 W)
GGW-8880 VALVE STEM & FIBRE WASHER GGW-8911 ELECTRICAL FRAME ONLY (950 W)
GGW-8881 RUBBER WASHER GGW-8915 ELEMENT

GGW-8883 VALVE NUT GGW-8916 THERMOSTAT

GGW-8884 NUT HEAT SHIELD GGW-8918 HEATING PAD

GGW-8899 STYROFOAM FLOAT GGW-8919 HEATING PAD HOLDING PLATE

GGW-8900 COPPER FLOAT GGW-8920 ELECTRICAL FRAME ONLY FOR HEATING PAD
GGW-8901 PLASTIC FLOAT GGW-8929 600 W HEATING PAD PACKAGE COMPLETE
GGW-8902 18" HOSE ASSEMBLY FOR H50

LIVESTOCK WATERER — OTHER PARTS

PART NO. DESCRIPTION PART NO. DESCRIPTION

GGW-8823 PAN ONLY FOR H50/SH50/C50 GGW-8834 FLOATING LID KIT C100

GGW-8824 PAN ONLY FOR C100 GGW-8839 SELF-TAPPING SCREW

GGW-8825 PAN ONLY FOR C200 GGW-8840 LID KIT FOR H50

GGW-8932 DIAPHRAGM (PURE RUBBER - TAN) GGW-8853 BOX ONLY FOR H50 W/INSULATION (CONVENTIONAL)
GGW-8885 WOLVERINE VALVE ASSEMBLY W/ROD LESS FLOAT GGW-8854 BOX ONLY FOR SH50 W/INSULATION (CONVENTIONAL)
GGW-8886 WOLVERINE HEAD ASSEMBLY GGW-8855 BOX ONLY FOR C50 W/INSULATION (CONVENTIONAL)
GGW-8887 WOLVERINE SHANK W/LOCKNUT & WASHER GGW-8856 BOX ONLY FOR C100 W/INSULATION (CONVENTIONAL)
GGW-8888 WOLVERINE BRASS NIPPLE GGW-8857 BOX ONLY FOR C200 W/INSULATION (CONVENTIONAL)
GGW-8891 BRASS FLOAT ROD ARM GGW-8859 BOX ONLY FOR H50 W/INSULATION (ENERGY EFFICIENT)
GGW-8893 WOLVERINE THUMB SCREWS GGW-8860 BOX ONLY FOR SH50 W/INSULATION (ENERGY EFFICIENT)
GGW-8897 WOLVERINE VALVE DIAPHRAGM GGW-8861 BOX ONLY FOR C50 W/INSULATION (ENERGY EFFICIENT)
GGW-8827 FLOAT COVER FOR H50/SH50/C50 CONVENTIONAL GGW-8862 BOX ONLY FOR C100 W/INSULATION (ENERGY EFFICIENT)
GGW-8828 FLOAT COVER FOR C100 (CONVENTIONAL) GGW-8863 BOX ONLY FOR C200 W/INSULATION (ENERGY EFFICIENT)
GGW-8829 FLOAT COVER FOR C200 (CONVENTIONAL) GGW-8930 INSPECTION DOOR (SQUARE) ORANGE

GGW-8830 FLOAT COVER FOR H50/SH50/C50 (ENERGY EFFICIENT) GGW-8931 INSPECTION DOOR (SQUARE) BLUE

GGW-8831 FLOAT COVER FOR C100 (ENERGY EFFICIENT) GGW-8998 OASIS CONVERSION KIT (50 HEAD)

GGW-8832 FLOAT COVER FOR C200 (ENERGY EFFICIENT) GGW-8999 OASIS CONVERSION KIT (100 HEAD)

GGW-8833 FLOATING LID KIT C50

D71




D72



B
Ball Hitch Adapter, 2" D12
Bolt On Engine Mount Kit D12
C
Char-Lynn Motor Parts D13
D
Drive Components D4
Gas Drive D4
PTO Drive D4
E
Electric Clutch D3
Engine Mount D3
Gearbox D3
G
Gas Tank Assembly D13

H
Heavy Hitter

Center Mast Base Unit B7

Hugger D7
Hydraulic Control Valves D5
3 PT D5
Skid Steer D6
Trailer D5
Hydraulic Pump Parts D13
L
Livestock Waterer D14
=]
Pilot Auger C1

Bit & Stabilizer C12
Fittings & Hoses
Center Mast C10

Side Mast C6
Powerhead Assembly

Center Mast C4
Side Mast C2
Post Hole Auger Al
Compact A4
Regular A2

Post Pounder B1

Compact Three Point Hitch B35

R1

Compact Trailer B36
Heavy Hitter B3
Heavy Hitter Plus B3
Kits
3 PT Center Mast w/ Self-Cont. Hydraulics B27
3 PT Center Mast w/out Self-Cont. Hydraulics B28
Skid Steer with Self-Contained Hydraulics B29
Skid Steer Without Self-Contained Hydraulics B30
Three Point Hitch Side Mast B7
S
Side Mast Post Pounder Hose Kits D12
Square Post Hugger D8
Stabilizer Leg D9
W

Water Spike Kit D10



R1



%-Y)l"i'!jl!llfj"'i"

Wheatheart is a Division of Ag Growth Industries Partnership
Part of the Ag Growth International Inc. Group
P.O. Box 151
902 South St. Road 32
Union City, Indiana
Phone: 1-800-354-9502 or 1-765-964-4631
Fax: (765) 964-3529
Toll Free: (877) 934-0649 (Canada & USA)
website: www.wheatheart.com
email: sales@wheatheart.com
© Ag Growth Industries Partnership 2013

Printed in Canada



	Parts Manual
	Post Hole Auger
	Regular Post Hole Auger
	Compact Post Hole Auger

	Post Pounder
	High, Heavy Hitter, & Plus
	Heavy Hitter & Heavy Hitter Plus Post Pounder
	Heavy Hitter & Heavy Hitter plus Three Point Hitch Side Mast
	SP Pounder (2009-2010)
	SP Pounder Hydraulics With Pilot Auger (2009-2010)
	SP Pounder Hydraulics Without Pilot Auger (2009- 2010)
	SP Pounder Main Assembly (2011-Current)
	SP POUNDER Wheel, Tank and Battery Assy (2011- Current)
	SP Pounder Hydraulics With Pilot Auger (2011- Current)
	SP Pounder Hydraulics Without Pilot Auger (2011- Current)
	High & Heavy Hitter Center Mast Pounders
	Heavy Hitter Center Mast Base Unit
	Kit—3 PT Center Mast with Self-Contained Hydraulics
	Kit—3 PT Center Mast Without Self-Contained Hydraulics
	Kit—Skid Steer With Self-Contained Hydraulics
	Kit—Skid Steer Without Self-Contained Hydraulics
	S2000 Post Pounder
	standard s2000 post pounder
	s2000 post pounder standard hydraulic diagram
	s2000 post pounder hydraulic diagram, with pto kit installed
	Compact Post Pounders
	Compact Three Point Hitch Post Pounder
	Compact Trailer Post Pounder

	Pilot Auger
	Powerhead Assembly—Side Mast Type
	Powerhead Assembly—Center Mast Type
	Fittings & Hoses—Side Mast Type
	Pilot Auger Hydraulics, 3-Point Side Mast, Non Self- Contained
	Pilot Auger Hydraulics, Trailer Side Mast, Self- Contained
	Pilot Auger Hydraulics, Trailer Side Mast, Self- Propelled
	Fittings & Hoses—Center Mast Type
	Pilot Auger Hydraulics, 3-Point Center Mast
	Bit & Stabilizer

	Miscellaneous Parts
	Electric Clutch
	Engine Mount
	Gearbox
	Drive Components
	Gas Drive
	PTO Drive
	Hydraulic Control Valves
	Trailer
	3 PT
	Skid Steer
	Other Components
	Hugger
	Square Post Hugger
	Stabilizer Leg
	Water Spike Kit
	Bolt On Engine Mount Kit
	Ball Hitch Adapter, 2”
	Side Mast Post POunder Hose Kits
	Gas Tank Assembly
	Char-Lynn Motor Parts
	Hydraulic Pump Parts
	Livestock Waterer – Valve and Electrical Parts
	Livestock Waterer – Valve and Electrical Parts
	Livestock Waterer – Other Parts


